Canadian Oncology Today

In this issue:

Current and Emerging Treatment Options for HER2-Positive Gastroesophageal Cancer

Ronan A. McLaughlin, MD Elena Elimova, MD

Current Uses and Pitfalls of Liquid Biopsy in NSCLC Nadia Ghazali, BMed Natasha B. Leighl, MD, MMSc, FRCPC, FASCO

From Intractable to Treatable: Milestones and Horizons in the Management of HER2+ Breast Cancer

Meredith Li, MD David W. Cescon, MD, PhD, FRCPC

Survivorship Issues in Testicular Cancer Marco Pisino, MD Lucia Nappi, MD

An Evolving Paradigm in Borderline Resectable and Locally Advanced Pancreatic Cancer: Current Strategies and Opportunities for the Future

Arman Zereshkian, MD Erica S. Tsang, MD

ISSN 2818-1131 (print) ISSN 2818-114X (online)

Summer 2024

Editorial Board



Normand Blais, MD, FRCPC

Co-Founder, Groupe d'Études en Oncologie du Québec Chair, Thoracic Oncology Program, CHUM Cancer Center



Christine Brezden-Masley, MD, PhD, FRCPC

Medical Oncologist & Medical Director, Cancer Program, Sinai Health System Director, Marvelle Koffler Breast Centre at Sinai Health Founder, COMET Clinical Trials Consortium



Sharlene Gill, MD, MPH, MBA, FACP, FRCP(C)

Professor of Medicine, University of British Columbia Chair, Canadian Clinical Trials Group (CCTG) GI Disease Site Committee Chair, BC Cancer Medical Advisory Committee President, Canadian Association of Medical Oncologists



Sébastien J. Hotte, MD, MSc (HRM), FRCPC

Medical Oncologist, Juravinski Cancer Centre, Hamilton Associate Professor, Clinical and Academic Head, Division of Medical Oncology, Department of Oncology, McMaster University Chair, Canadian Clinical Trials Group (CCTG) GU Disease Site Committee

Table of Contents

Current Uses and Pitfalls of Liquid Biopsy in NSCLC12Nadia Ghazali, BMedNatasha B. Leighl, MD, MMSc, FRCPC, FASCOFrom Intractable to Treatable: Milestones and Horizons in the Management of HER2+ Breast Cancer20Meredith Li, MD David W. Cescon, MD, PhD, FRCPC28Survivorship Issues in Testicular Cancer28Marco Pisino, MD Lucia Nappi, MD28An Evolving Paradigm in Borderline Resectable and Locally Advanced Pancreatic Cancer: Current Strategies and Opportunities for the Future37
From Intractable to Treatable: Milestones and Horizons in the Management of HER2+ Breast Cancer.20Meredith Li, MD David W. Cescon, MD, PhD, FRCPC28Survivorship Issues in Testicular Cancer28Marco Pisino, MD Lucia Nappi, MD28An Evolving Paradigm in Borderline Resectable and Locally Advanced Pancreatic Cancer: Current Strategies and Opportunities for the Future37
Survivorship Issues in Testicular Cancer28Marco Pisino, MD28Lucia Nappi, MD28An Evolving Paradigm in Borderline Resectable and Locally Advanced Pancreatic Cancer: Current Strategies and Opportunities for the Future37
An Evolving Paradigm in Borderline Resectable and Locally Advanced Pancreatic Cancer: Current Strategies and Opportunities for the Future
Arman Zereshkian, MD Erica S. Tsang, MD

Canadian Oncology Today is published 3 times per year in English and French.

To contribute to a future issue, email us at info@catalytichealth.com. Submission guidelines and editorial policies are available on the journal website, canadianoncologytoday.com.

To subscribe to Canadian Oncology Today and more open access scientific specialty journals published by Catalytic Health, please visit catalytichealth.com/cot.

The content of this journal qualifies for Section 2 (self-learning) CPD credits under the Royal College's Maintenance of Certification (MOC) program. For more information on how journal articles can meet your CPD needs, please consult the Royal College's website. For more personalized support, please contact the Royal College Services Centre (1-800-461-9598) or your local CPD Educator.

Canadian Oncology Today is an open access journal, which means all its content is freely available without charge. Users are permitted to copy and redistribute the material in any medium or format for any noncommercial purpose, provided they cite the source.

© 2024 Canadian Oncology Today. Licensed under CC BY-NC-ND 4.0. To learn more about our policies please visit canadianoncologytoday.com.

About the Authors



Ronan A. McLaughlin, MD

Dr. Ronan McLaughlin is an Irish trained fellow working with Dr. Elimova and the gastrointestinal medical oncology team at the Princess Margaret Cancer Centre (2023-2025).

Affiliations: Princess Margaret Cancer Centre, University Health Network, University of Toronto, Canada



Elena Elimova, MD

Dr. Elena Elimova is Assistant Professor of Medicine at the University of Toronto and Adjunct Assistant Professor GI Medical Oncology at MD Anderson Cancer Center. She holds the position of Co-Chair Esophago-Gastric Disease Oriented Group Canadian Clinical Trials Group and is a Staff Medical Oncologist at Princess Margaret Cancer Centre.

Affiliations: Princess Margaret Cancer Centre, University Health Network, University of Toronto, Canada

Current and Emerging Treatment Options for HER2-Positive Gastroesophageal Cancer

Ronan A. McLaughlin, MD Elena Elimova, MD

Gastroesophageal Cancer and HER2 Biology:

Gastroesophageal cancer (GEC) is the fifth most common cancer and the second most common cause of cancer-related mortality, with 1.3 million annual deaths worldwide.^{1,2} The global incidence is increasing, particularly among younger patients.³ GEC can be classified into subtypes based on anatomic location, histology, molecular characteristics, or tumour biology and genomics.⁴ In approximately 20% of all GECs overexpression of HER2 is identified.⁵ The landscape of treatment options in this patient population is evolving rapidly. This review summarizes the progress of HER2-directed therapies for advanced disease and highlights future directions in targeting the disease.

The epidermal growth factor receptor (EGFR) family of transmembrane tyrosine kinase receptors, EGFR/HER1, HER2/neu, HER3, and HER4, all have an extracellular ligand-binding domain, lipophilic transmembrane domain, and an intracellular domain with tyrosine kinase activity⁶, binding to these receptors results in activation of downstream RAS/MAPK and PI3K/AKT pathways.⁶⁻⁸ In turn, this induces cell proliferation, differentiation, migration, and survival. The phase III Trastuzumab for Gastric Cancer (ToGA) trial reported the incidence of HER2-positive gastric cancer to be 22%.9 Therefore, targeting HER2 and its downstream signaling pathways holds important potential as a therapeutic strategy. Figure 1 illustrates potential targeting mechanisms that will be discussed in this review.

In GEC, HER2 positivity is distinct from that in other tumour types, such as breast cancer, as it demonstrates more heterogeneous HER2 immunohistochemistry (IHC) staining patterns and lower HER2 expression.¹⁰ In HER2-positive breast cancer, combination blockade and sequential HER2 targeting at progression has revolutionized the treatment.¹¹ However, similar methods with the same therapies have not shown to have the same benefit in GEC.¹²

HER2-targeted Therapy in Metastatic Disease; The Current Landscape and Future Directions

Trastuzumab, a monoclonal anti-HER2 antibody, binds to the extracellular domain of HER2, inhibits its downstream signaling, and promotes antibody-dependent cellular cytotoxicity (ADCC).⁹ In 2010, the ToGA study established trastuzumab as the standard treatment for first-line, metastatic GEC. It was a landmark study and was the first to demonstrate an improvement in overall survival (OS) (13.8 vs. 11.1 months).⁹ In a preplanned exploratory analysis of patients with high HER2 expression in the tumours, defined as IHC 3+ or IHC 2+/FISH-positive—which has subsequently become the diagnostic criteria—the survival benefit was higher (16.0 vs. 11.8 months).⁹

Emerging preclinical and clinical evidence have confirmed the efficacy of dual anti-PD-1 and HER2-blockade, and phase II studies investigating these therapies have demonstrated an impressive objective response rate (ORR) of 91%.^{13,14} The ToGA study, as a historical control, had an ORR of 47%⁹. Furthermore, the combination therapy showed a median progression-free survival (PFS) and OS of 13.0 and 27.0 months, respectively.¹⁴ The mechanism of action of the interaction between HER2 and PD-1 inhibitors is not fully understood. It is thought to be a consequence of trastuzumab enhancing HER2 internalization and cross-presentation by dendritic cells, stimulating HER2-specific T-cell responses.¹⁵ The stimulation of T cell responses results in the upregulation of PD-1 expression on tumour-infiltrating lymphocytes and expression

Current and Emerging Treatment Options for HER2-Positive Gastroesophageal Cancer



Figure 1. Strategies for targeting HER2 positive; *courtesy of Ronan Andrew McLaughlin, MD and Elena Elimova, MD*

Anti-HER2 antibodies include trastuzumab, pertuzumab, and zanidatamab. Antibody-drug conjugates include T-DM1 and T-DXd. Tyrosine kinase inhibitors include lapatinib, afatinib, and tucatinib. Receptors on NK cells bind to the anti-HER2 antibodies bound to HER2 on tumour cells and trigger an anti-tumour immune response via ADCC. Immune checkpoint inhibitors, including pembrolizumab, target co-inhibitory signals for T cell antigen receptor signalling (e.g PD-1 or PD-L1) to enhance T cell anti-tumour immunity. CAR-T cells expressing HER2-specific CARs may serve as a future treatment option for HER2-positive GEC. Abbreviations: ADCC: antibody-dependent cellular cytotoxicity; CAR: chimeric antigen receptor; GEC: gastroesophageal cancer; NK: natural killer; PD-1: programmed cell death protein 1; PD-L1: programmed cell death ligand 1; T-DXd: trastuzumab deruxtecan; T-DM1: ado-trastuzumab emtansine.

of PD-L1 in the tumour microenvironment, and by blocking PD-1, pembrolizumab can increase the efficacy of the therapy.¹⁵ In the subsequent, randomised, global phase III KEYNOTE-811 trial, the addition of pembrolizumab to trastuzumab and chemotherapy led to a 23% improvement in ORR (74.4% vs. 51.9%).¹⁶ It must be noted that there was a significant difference in the inclusion of patients with IHC 3+ disease in KEYNOTE 811 versus ToGA, (82% vs. 48% in the treatment arm with similar differences in the control), which may explain the significant differences observed in ORR. The PFS was longer in the pembrolizumab group than in the placebo group at the third interim analysis (median 10.0 months vs. 8.1 months; HR: 0.73). In the subgroup of patients with tumours with a PD-L1 combined positive score (CPS) of \geq 1, the PFS was 10.9 months in response to treatment (vs. 7.3 months for placebo; HR: 0.71), but did not differ in the population with a PD-L1 CPS of <1 (median 9.5 months vs. 9.5 months; HR 1.03). PFS was consistently improved with pembrolizumab versus placebo irrespective of disease burden, number of metastatic sites, or patient performance status, with the exception of patients with tumours with a PD-L1 CPS of <1.¹⁷

Current and Emerging Treatment Options for HER2-Positive Gastroesophageal Cancer

Trial	Setting	Design	Outcomes
ToGA	First-Line Metastatic	Chemotherapy +/- Trastuzumab	Median OS 13.8 vs. 11.1 months
KEYNOTE-811	First-Line Metastatic	Trastuzumab + Chemotherapy +/- Pembrolizumab	ORR 74% vs. 52% CR 11% vs. 3%
DESTINY-Gastric 01	Third-Line Metastatic (Asian patients)	T-DXd vs. physicians' choice of taxane or irinotecan	ORR 51% vs. 14% Median PFS: 5.6 vs. 3.5 months Median OS: 12.5 vs. 6.4 months
DESTINY-Gastric 02	Second-Line Metastatic (Western patients)	T-DXd	ORR: 42% Median PFS: 5.6 months Median OS: 12.1 months

Table 1. Landmark studies that have changed the landscape of metastatic HER2 positive GEC treatment; courtesy of

 Ronan Andrew McLaughlin, MD and Elena Elimova, MD

Abbreviations: CR: complete response; ORR: objective response rate; OS: overall survival; PFS: progression-free survival; T-DXd: trastuzumab deruxtecan.

At the same third interim analysis, median OS was 20.0 months in the pembrolizumab group versus 16.8 months in the placebo group (HR: 0.84), and 20.0 months versus 15.7 months (HR: 0.81) in the population with a PD-L1 CPS of $\geq 1.1^7$ These results led to the FDA approval of pembrolizumab with trastuzumab and chemotherapy as a new standard-of-care in the first-line setting, initially approved in all patients, but this was later updated to patients with a CPS ≥ 1 (**Table 1**), subsequently leading to Health Canada and European Medicines Agency approvals.¹⁷

Several other first-line studies in metastatic HER2-positive GEC have not resulted in better outcomes. The TyTAN and LOGiC trials investigated lapatinib, a reversible TKI that binds to the intracellular ATP-binding domains of HER2 and EGFR, with disappointing results.^{18,19} Additionally, the JACOB trial of dual HER2 blockade, in which trastuzumab and chemotherapy were combined with pertuzumab, a monoclonal anti-HER2 antibody, was also unsuccessful in showing survival benefits.¹² Archival tissue HER2 assessment for assessing eligibility was permitted in all three studies, and the TyTAN and LOGIC studies permitted local HER2 status assessments.^{18,19} This may have influenced the results based on research results on the development of resistance to HER2. While TKI have not yet been successful in HER2-positive GEC, tucatinib, a reversible HER2-targeted small-molecule TKI, is currently under investigation. Tucatinib plus trastuzumab has shown tumour growth inhibition in HER2-positive gastric cancer (GC) xenograft models and a phase lb/ll trial in which tucatinib is combined with trastuzumab and chemotherapy for untreated advanced GC is ongoing (NCT04430738). The phase II/III MOUNTAINEER 02 study, which was designed to test the efficacy of tucatinib when combined with trastuzumab, paclitaxel, and ramucirumab in the second-line of treatment, has stopped enrolling patients (NCT04499924).²⁰ The reasons for this are unclear.

Although the therapies assessed by ToGA and KEYNOTE 811 have improved outcomes through several mechanisms, most patients ultimately develop resistance.^{9,17} Due to the heterogeneity of GEC, if HER2-positive clones are successfully eradicated with HER2 inhibition, HER2-negative clones can drive resistance.²¹ HER2 loss is one of the primary causes of acquired resistance to trastuzumab.²² In patients with HER2-positive gastric cancer receiving trastuzumab, 29%–64% developed loss of HER2 expression during treatment (IHC score <3+ and absence of ISH amplification) and/or loss of HER2 overexpression (IHC "down scoring" from 2+/3+ to 0/1+).²³ At the same time, the heterogeneity of HER2 gene expression increased. This phenomenon was found more frequent in tumours with an initial IHC score of 2+, suggesting that HER2 status needs to be reassessed before starting second-line anti-HER2 therapy.²³ In the event a repeat tissue biopsy is not easily obtained, there is evidence to support the use of liquid biopsy to confirm HER2 status. Studies have determined the HER2 amplification status from circulating DNA fragments in blood using a HER2 Copy Number Variation assay to establish a minimally invasive approach. Furthermore and most importantly, changes in HER2 status during therapy have been confirmed in liquid biopsies, indicating that it reflects the changes in HER2 status and may aid in assessing therapy efficiency and uncovering treatment resistance.24 Unfortunately, several second-line studies allowed for inclusion based on archival tissue, which may have impacted their results.

Trastuzumab deruxtecan (T-DXd), an antibody-drug conjugate (ADC) consisting of a monoclonal anti-HER2 antibody bound by a cleavable tetrapeptide-based linker to a cytotoxic topoisomerase I inhibitor payload, has transformed options in trastuzumab-refractory disease. With a drug-to-antibody ratio of 8-to-1, the released payload diffuses across cellular membranes, entering neighboring tumour cells. Given the biological heterogeneity of GEC, this high drug-to-antibody ratio and the membrane permeability of its payload have resulted in significant success.²⁵ The DESTINY-Gastric01 study evaluated T-DXd as third or later line treatment. This open-label phase II trial, which required repeat biopsy to confirm HER2positivity, demonstrated superior efficacy of T-DXd compared with the physician's choice of paclitaxel or irinotecan, with an improved ORR (51% vs. 14%), median PFS (5.6 vs. 3.5 months), and OS (12.5 vs 8.4 months)²⁵. DESTINY-Gastric02, a single-arm phase II trial of T-DXd after progression on trastuzumab also demonstrated significant success with a 42% ORR and median PFS and OS of 5.6 and 12.1

months, respectively.²⁶ This resulted in FDA approval and incorporation of T-DXd into the NCCN Clinical Practice Guidelines in Oncology (**Table 1**). T-DXd versus ramucirumab/paclitaxel as second-line treatment is currently being evaluated in the phase III DESTINY-Gastric04 study, and T-DXd is being evaluated in the first-line setting, both as monotherapy and in combination with chemotherapy and an anti-PD-(L)1 agent, in the ongoing phase I/ II DESTINY-Gastric03 trial (NCT04704934 and NCT04379596). The ASPEN-06 study is currently recruiting patients with HER2-positive metastatic GEC who have progressed on prior HER2-directed therapy and are suitable for second or third-line therapy. This is a randomised phase II/III study of Evorpacept (ALX148), a CD47 blocker, in combination with trastuzumab, ramucirumab, and paclitaxel (NCT05002127).

A host of new bispecific antibodies are currently being investigated in the phase II and III settings. Zanidatamab, which simultaneously binds domains II and IV of the HER2 protein, has shown greater activity than the combination of pertuzumab and trastuzumab.27 The ongoing phase II trial in which this therapy is combined with chemotherapy in the first-line setting reported a high disease control rate (DCR) of 92% (95% CI: 79-98%). The median duration of response (DOR) was 20.4 months (95% CI: 6.8-non-estimable [NE]), with 57% (17/30) having an ongoing response at the data cut-off. In all patients, the median PFS was 12.5 months (95% CI: 7.1-NE), and the median OS was not yet reached. The survival rate at 18 months was estimated to be 87.3%.^{28,29} These findings support the use of zanidatamab in combination with chemotherapy as a potential new first-line standard-of-care treatment, which is being investigated in a phase III study with chemotherapy and the anti-PD-1 antibody tislelizumab (NCT05152147).³⁰

HER2-Targeted Therapy; Novel Future Directions

Due to the recent success of T-DXd, several ADCs have been developed with the aim to improve the effects of T-DXd, often with enhanced antibody engineering. These include the bispecific ADC zanidatamab zovodotin and disitamab vedotin. Disitamab vedotin utilizes the anti-HER2 antibody hertuzumab, which induces more potent ADCC than trastuzumab.³¹ Cinrebafusp alfa, a first-in-class bispecific antibody-Anticalin[®] fusion protein that targets HER2 and the co-stimulatory immune receptor 4-1BB on T cells, showed deep and durable responses in a previous phase I study, and is currently being investigated in a two-arm phase II trial in patients with metastatic HER2-positive and HER2-low GEC (NCT05190445).³²

Anti-HER2 vaccines are in development in early phase studies, such as IMU-131 (HER-Vaxx). A significant potential benefit of vaccination is that active immunization may be able to overcome resistance mechanisms.³³ HER-Vaxx is currently being evaluated in combination with chemotherapy and immune checkpoint blockade (NCT05311176).

In vitro studies of genetically modified T cells expressing a HER2-specific chimeric antigen receptor (CAR) demonstrate the ability to recognize and kill HER2-positive cancer cells.³⁴ These in vitro studies have resulted in the evaluation of HER2- specific CAR-T cells in early phase trials (NCT04650451). Another development is ⁸⁹Zr-trastuzumab PET, a HER2-labeled radiotracer, which is promising for distinguishing between HER2-positive and HER2-negative tumours and may have future ability to deliver cytotoxic therapy.³⁵

Conclusion

After a plethora of negative studies and little progress in the area, many recent successful trials are altering the treatment landscape of metastatic HER2-positive GEC. For the up to 20% of GEC cases that are HER2-positive there is cause for optimism. With a greater understanding of the emergence of HER2 resistance, repeat biopsies to evaluate HER2 status after progression is of fundamental importance to determine and sequence subsequent therapies. Incorporating new agents into the perioperative environment and the numerous new mechanisms of HER2-targeting being evaluated in the metastatic setting, clinicians will have several treatment options for GEC. which was once believed to be "un-targetable". To add further excitement to the field, HER2-low disease, previously regarded as "HER2-negative," is being investigated to be treated with HER2-directed ADC. This may add a new subset of patients with GEC potentially responding to HER2-directed treatment.

Correspondence

Elena Elimova, MD Email: Elena.Elimova@uhn.ca

Financial Disclosures

Elena Elimova: Consultant: BMS, Zymeworks, Adaptimmune, Bei gene, Jazz, Astellas, VirectaTx, Signatera, Abbvie, Daiichi-Sankyo; Grant/Research support: BMS Zymeworks, Adaptimmune, Astra Zeneca, Jazz, Amgen; Additional financial disclosures: Employment – Merck (family member).

Ronan McLaughlin: None declared.

References:

- Sung H, Ferlay J, Siegel RL, Laversanne M, Soerjomataram I, Jemal A, et al. Global Cancer Statistics 2020: GLOBOCAN Estimates of Incidence and Mortality Worldwide for 36 Cancers in 185 Countries. CA Cancer J Clin. 2021;71(3):209-49.
- Liu CQ, Ma YL, Qin Q, Wang PH, Luo Y, Xu PF, et al. Epidemiology of esophageal cancer in 2020 and projections to 2030 and 2040. Thorac Cancer. 2023;14(1):3-11.
- Siegel RL, Miller KD, Fuchs HE, Jemal A. Cancer statistics, 2022. CA Cancer J Clin. 2022;72(1):7-33.
- Machlowska J, Baj J, Sitarz M, Maciejewski R, Sitarz R. Gastric Cancer: Epidemiology, Risk Factors, Classification, Genomic Characteristics and Treatment Strategies. Int J Mol Sci. 2020;21(11).
- Van Cutsem E, Bang YJ, Feng-Yi F, Xu JM, Lee KW, Jiao SC, et al. HER2 screening data from ToGA: targeting HER2 in gastric and gastroesophageal junction cancer. Gastric Cancer. 2015;18(3):476-84.
- Wang F, Ba Y. Treatment strategies for patients with HER2-positive gastric cancer. Cancer Biol Med. 2024;20(12).
- 7. Rubin I, Yarden Y. The basic biology of HER2. Ann Oncol. 2001;12 Suppl 1:S3-8.
- Bakhoum SF, Ngo B, Laughney AM, Cavallo JA, Murphy CJ, Ly P, et al. Chromosomal instability drives metastasis through a cytosolic DNA response. Nature. 2018;553(7689):467-72.
- Bang YJ, Van Cutsem E, Feyereislova A, Chung HC, Shen L, Sawaki A, et al. Trastuzumab in combination with chemotherapy versus chemotherapy alone for treatment of HER2-positive advanced gastric or gastro-oesophageal junction cancer (ToGA): a phase 3, open-label, randomised controlled trial. Lancet. 2010;376(9742):687-97.
- Park YS, Hwang HS, Park HJ, Ryu MH, Chang HM, Yook JH, et al. Comprehensive analysis of HER2 expression and gene amplification in gastric cancers using immunohistochemistry and in situ hybridization: which scoring system should we use? Hum Pathol. 2012;43(3):413-22.
- Swain SM, Miles D, Kim SB, Im YH, Im SA, Semiglazov V, et al. Pertuzumab, trastuzumab, and docetaxel for HER2-positive metastatic breast cancer (CLEOPATRA): end-of-study results from a doubleblind, randomised, placebo-controlled, phase 3 study. Lancet Oncol. 2020;21(4):519-30.
- Tabernero J, Hoff PM, Shen L, Ohtsu A, Shah MA, Siddiqui A, et al. Pertuzumab, trastuzumab, and chemotherapy in HER2-positive gastric/ gastroesophageal junction cancer: end-of-study analysis of the JACOB phase III randomized clinical trial. Gastric Cancer. 2023;26(1):123-31.
- Lee CK, Rha SY, Kim HS, Jung M, Kang B, Che J, et al. A single arm phase lb/ll trial of first-line pembrolizumab, trastuzumab and chemotherapy for advanced HER2-positive gastric cancer. Nat Commun. 2022;13(1):6002.

- Janjigian YY, Maron SB, Chatila WK, Millang B, Chavan SS, Alterman C, et al. First-line pembrolizumab and trastuzumab in HER2-positive oesophageal, gastric, or gastro-oesophageal junction cancer: an open-label, single-arm, phase 2 trial. Lancet Oncol. 2020;21(6):821-31.
- Yamashita K, Iwatsuki M, Yasuda-Yoshihara N, Morinaga T, Nakao Y, Harada K, et al. Trastuzumab upregulates programmed death ligand-1 expression through interaction with NK cells in gastric cancer. Br J Cancer. 2021;124(3):595-603.
- Janjigian YY, Kawazoe A, Yañez P, Li N, Lonardi S, Kolesnik O, et al. The KEYNOTE-811 trial of dual PD-1 and HER2 blockade in HER2-positive gastric cancer. Nature. 2021;600(7890):727-30.
- Janjigian YY, Kawazoe A, Bai Y, Xu J, Lonardi S, Metges JP, et al. Pembrolizumab plus trastuzumab and chemotherapy for HER2-positive gastric or gastro-oesophageal junction adenocarcinoma: interim analyses from the phase 3 KEYNOTE-811 randomised placebo-controlled trial. Lancet. 2023;402(10418):2197-208.
- Hecht JR, Bang YJ, Qin SK, Chung HC, Xu JM, Park JO, et al. Lapatinib in Combination With Capecitabine Plus Oxaliplatin in Human Epidermal Growth Factor Receptor 2-Positive Advanced or Metastatic Gastric, Esophageal, or Gastroesophageal Adenocarcinoma: TRIO-013/LOGiC--A Randomized Phase III Trial. J Clin Oncol. 2016;34(5):443-51.
- Satoh T, Xu RH, Chung HC, Sun GP, Doi T, Xu JM, et al. Lapatinib plus paclitaxel versus paclitaxel alone in the second-line treatment of HER2-amplified advanced gastric cancer in Asian populations: TyTAN--a randomized, phase III study. J Clin Oncol. 2014;32(19):2039-49.
- Strickler JH, Nakamura Y, Yoshino T, Catenacci DVT, Janjigian YY, Barzi A, et al. MOUNTAINEER-02: Phase II/III study of tucatinib, trastuzumab, ramucirumab, and paclitaxel in previously treated HER2+ gastric or gastroesophageal junction adenocarcinoma—Trial in Progress. Journal of Clinical Oncology. 2021;39(3_ suppl):TPS252-TPS.
- Cytryn SL, Janjigian YY. HER2 Targeting in Esophagogastric Cancer: Redefining the Landscape and Breaking Barriers. J Natl Compr Canc Netw. 2023;21(4):423-9.
- Pietrantonio F, Caporale M, Morano F, Scartozzi M, Gloghini A, De Vita F, et al. HER2 loss in HER2positive gastric or gastroesophageal cancer after trastuzumab therapy: Implication for further clinical research. Int J Cancer. 2016;139(12):2859-64.
- Seo S, Ryu MH, Park YS, Ahn JY, Park Y, Park SR, et al. Loss of HER2 positivity after anti-HER2 chemotherapy in HER2-positive gastric cancer patients: results of the GASTric cancer HER2 reassessment study 3 (GASTHER3). Gastric Cancer. 2019;22(3):527-35.
- Klein-Scory S, Ladigan-Badura S, Mika T, Verdoodt B, Tannapfel A, Pohl M, et al. Liquid biopsy based HER2 amplification status in gastric cancer patients indicates clinical response. Heliyon. 2023;9(11):e21339.

- Shitara K, Bang YJ, Iwasa S, Sugimoto N, Ryu MH, Sakai D, et al. Trastuzumab Deruxtecan in Previously Treated HER2-Positive Gastric Cancer. N Engl J Med. 2020;382(25):2419-30.
- 26. Van Cutsem E, di Bartolomeo M, Smyth E, Chau I, Park H, Siena S, et al. Trastuzumab deruxtecan in patients in the USA and Europe with HER2-positive advanced gastric or gastroesophageal junction cancer with disease progression on or after a trastuzumab-containing regimen (DESTINY-Gastric02): primary and updated analyses from a single-arm, phase 2 study. Lancet Oncol. 2023;24(7):744-56.
- Harding JJ, Fan J, Oh DY, Choi HJ, Kim JW, Chang HM, et al. Zanidatamab for HER2-amplified, unresectable, locally advanced or metastatic biliary tract cancer (HERIZON-BTC-01): a multicentre, single-arm, phase 2b study. Lancet Oncol. 2023;24(7):772-82.
- Ku G, Elimova E, Denlinger CS, Mehta R, Lee KW, Iqbal S, et al. 1380P Phase (Ph) II study of zanidatamab + chemotherapy (chemo) in first-line (1L) HER2 expressing gastroesophageal adenocarcinoma (GEA). Annals of Oncology. 2021;32:S1044-S5.
- Elimova E, Ajani JA, III HAB, Denlinger CS, Iqbal S, Kang Y-K, et al. Zanidatamab + chemotherapy as first-line treatment for HER2-expressing metastatic gastroesophageal adenocarcinoma (mGEA). Journal of Clinical Oncology. 2023;41(4_suppl):347-.
- Tabernero J, Shen L, Elimova E, Ku G, Liu T, Shitara K, et al. HERIZON-GEA-01: Zanidatamab + chemo +/- tislelizumab for 1L treatment of HER2-positive gastroesophageal adenocarcinoma. Future Oncol. 2022;18(29):3255-66.
- Peng Z, Liu T, Wei J, Wang A, He Y, Yang L, et al. Efficacy and safety of a novel anti-HER2 therapeutic antibody RC48 in patients with HER2-overexpressing, locally advanced or metastatic gastric or gastroesophageal junction cancer: a single-arm phase II study. Cancer Commun (Lond). 2021;41(11):1173-82.

- 32. Piha-Paul SA, Gupta M, Oh D-Y, Kim YH, Rha SY, Kang Y-K, et al. Abstract CT122: A phase 2, multicenter, open-label study of cinrebafusp alfa (PRS-343) in combination with ramucirumab and paclitaxel in patients with HER2-positive gastric or gastroesophageal junction (GEJ) adenocarcinoma and in combination with tucatinib in patients with HER2 low gastric or gastroesophageal junction (GEJ) adenocarcinoma. Cancer Research. 2022;82(12_ Supplement):CT122-CT.
- Maglakelidze M, Ryspayeva DE, Andric Z, Petrovic Z, Bulat I, Nikolic I, et al. HERIZON: A phase 2 study of HER-Vaxx (IMU-131), a HER2-targeting peptide vaccine, plus standard of care chemotherapy in patients with HER2-overexpressing metastatic or advanced gastric/GEJ adenocarcinoma— Overall survival analysis. Journal of Clinical Oncology. 2023;41(4_suppl):289-.
- Song Y, Tong C, Wang Y, Gao Y, Dai H, Guo Y, et al. Effective and persistent antitumor activity of HER2directed CAR-T cells against gastric cancer cells in vitro and xenotransplanted tumors in vivo. Protein Cell. 2018;9(10):867-78.
- Lumish MA, Maron SB, Paroder V, Chou JF, Capanu M, Philemond S, et al. Noninvasive Assessment of Human Epidermal Growth Factor Receptor 2 (HER2) in Esophagogastric Cancer Using (89)Zr-Trastuzumab PET: A Pilot Study. J Nucl Med. 2023;64(5):724-30.

About the Authors



Nadia Ghazali, BMed

Dr. Nadia Ghazali is an Australian-trained physician working as a Clinical Fellow at Princess Margaret Cancer Centre. Her medical journey began in Newcastle, Australia, where she completed her medical training. Now based in Toronto, Canada, she focuses on lung cancer with research interest in precision medicine, liquid biopsy, and global oncology.

Affiliations: Princess Margaret Cancer Centre, Toronto, Canada



Natasha B. Leighl, MD, MMSc, FRCPC, FASCO

Dr. Natasha Leighl leads the Thoracic Medical Oncology Group at the Princess Margaret Cancer Centre, and is Professor in the Department of Medicine, and Adjunct Professor in the Institute of Health Policy, Management and Evaluation at the University of Toronto. She holds the OSI Pharmaceuticals Foundation Chair in Cancer New Drug Development through the Princess Margaret Cancer Foundation. She has published over 350 peer-reviewed papers, has held (as principal or co-investigator) over \$800 million in peer-reviewed grant funding. She has mentored many trainees that have gone on to leadership roles in oncology around the world, and received the American Society of Clinical Oncology Excellence in Teaching Award in 2019. Dr Leighl's main interest is in developing new treatments in lung cancer and improving lung cancer diagnostics including liquid biopsy. She is involved in clinical studies of novel agents for the treatment of thoracic cancers, has led several international and cooperative group studies in lung cancer and has served as a member of the Lung Disease Site Group Executive of the Canadian Cancer Clinical Trials Group. She was Co-Chair of the CCTG Committee on Economic Analysis, Congress Co-President of the 2018 World Conference in Lung Cancer, and serves on multiple committees including the ASCO Thoracic Guidelines Advisory Group, is co-section editor of The Oncologist and Current Oncology, an editorial board member of the Journal of Thoracic Oncology, British Journal of Cancer, a member of the IASLC Quality and Value Committee, on the Scientific Advisory Board of the Lung Cancer Foundation of America, and was recently elected to the Board of Directors of the Americas Health Foundation. Previously she served as Web Editor of the Journal of Thoracic Oncology, on the editorial board of the Journal of Clinical Oncology, the Royal College of Physicians & Surgeons of Canada Medical Oncology Examination Board, and is Past President of Lung Cancer Canada.

Affiliations: Princess Margaret Cancer Centre, Toronto, Canada

Current Uses and Pitfalls of Liquid Biopsy in NSCLC

Nadia Ghazali, BMed Natasha B. Leighl, MD, MMSc, FRCPC, FASCO

Introduction

Liquid biopsy has emerged as an important tool in the diagnosis and management of lung and other cancers. Various analytes and analytical methods have been studied, including genomic testing by next-generation sequencing (NGS) and non-NGS approaches, including those examining methylation or DNA fragment size. Liquid biopsy, especially from plasma or blood, has several advantages over percutaneous or endoscopic tissue biopsy. It is less invasive, can be used serially for monitoring, and better reflects tumoural heterogeneity across metastatic sites, as opposed to a single area of the biopsied tumour. Herein, we highlight the current uses of liquid biopsy using circulating tumour DNA (ctDNA) analysis in routine clinical practice and potential pitfalls.

Liquid Biopsy for Initial Tumour Genotyping in Advanced NSCLC

The International Association for the Study of Lung Cancer (IASLC), National Comprehensive Cancer Network (NCCN), European Society for Medical Oncology (ESMO), and American Society of Clinical Oncology (ASCO) recommend using validated and sensitive plasma ctDNA assays in routine clinical practice to ensure timely complete genotyping for patients with advanced non-small cell lung cancer (NSCLC) and other tumour types.¹⁻⁴ Complete tumour genotyping, in addition to pathologic subtype and programmed cell death ligand 1 (PD-L1) assessment, is essential for optimal treatment selection in advanced NSCLC and other advanced cancers. Based on genotyping and PD-L1 immunohistochemistry results, therapeutic options range from matched targeted therapy for patients with actionable alterations in their tumours to immunotherapy or chemo-immunotherapy for those without alterations or incomplete genotyping results.

Although tissue NGS is considered the gold standard, performing NGS on liquid biopsy plasma

ctDNA samples has been shown to be non-inferior to tissue NGS. Additionally, it can significantly improve the rate of complete genotyping, meaning that a higher percentage of genomic alterations can be identified and characterized using liquid biopsy. Plasma NGS also has a quick turnaround time leading to faster available results.⁵⁻⁷ Plasma and tissue NGS results are highly concordant, and resulting treatment choices have similar outcomes, whether alterations are detected in plasma or tissue.⁶⁻⁹ Furthermore, both assessments have minimal risk of false positive results with validated assays. Thus, if an actionable alteration is identified in plasma before tissue results are available, clinicians should use the plasma results to start treatment.¹⁰ As liquid biopsies have lower sensitivity than tissue testing, especially for detecting translocations and copy number variants (e.g. amplification), clinicians should consult tissue NGS results to determine the treatment approach if no actionable alteration is identified in plasma.

IASLC, NCCN, and ESMO guidelines recommend multiple approaches for the integration of liquid biopsy into routine care for patients with advanced NSCLC (Figure 1).1-3 A sequential approach, ordering liquid biopsy after failure of tissue testing to obtain complete genotyping, can prevent repeat biopsy if there is insufficient tissue for genotyping. Complementary or concurrent plasma ctDNA testing improves the rate of complete genotyping and accelerates the time to results.^{5-7, 9-12} For example, adding plasma testing to routine tissue testing increased the number of patients detected with targetable alterations in tumour by 15% compared to tissue NGS alone.⁷ The concurrent approach of testing both plasma and tissue upfront is recommended by the NCCN and ESMO, particularly for patients with treatment-naïve advanced NSCLC.^{2,3} Finally, a "plasma-first approach" has been used when insufficient or no tissue is available for NGS. Liquid biopsy before diagnosis in patients with suspected advanced lung cancer has been shown



Figure 1. Liquid biopsy approaches for patients with newly diagnosed advanced NSCLC; *created with BioRender.com*.

Abbreviations: NGS: next-generation sequencing; NSCLC: non-small cell lung cancer.

to significantly accelerate time to treatment by approximately 35–45% across multiple studies.⁹⁻¹²

Liquid Biopsy to Detect Molecular Resistance

Liquid biopsy, specifically plasma ctDNA NGS testing, can be used to detect genomic mechanisms of resistance (MOR) after lung cancer progression on targeted therapy. As tumours evolve, novel genetic alterations and subclonal populations can emerge. Liquid biopsy provides a more comprehensive representation of tumour heterogeneity than single-site tumour tissue biopsies and can prevent repeat tumour biopsy if the plasma result is informative.¹³ Initial testing for the epidermal growth factor receptor (EGFR) mutation *EGFR* T790M with liquid biopsy after treatment with first- or second-generation tyrosine kinase inhibitors (TKIs) (e.g. gefitinib, afatinib) is recommended by international guidelines to identify patients that may benefit from third-generation TKIs (e.g. osimertinib).¹⁻⁴ Studies have shown that up to 60% of patients may be spared from repeat tumour biopsy using a plasmafirst approach.¹⁴

With the recent shift to the use of third-generation TKIs as initial treatment, molecular resistance to treatment has become more complex.¹⁵ However, both on-target and off-target molecular bypass pathways (e.g. C797S or G724 mutations), *MET* amplification, or emergent fusions may contribute to resistance. Similarly, in *ALK*and *ROS1*-driven lung cancers, specific resistance mutations, such as *ALK* G1202R or *ROS1* G2302R, may be detected in plasma and direct the use of more specific inhibitors of resistance mutations (e.g. lorlatinib, repotrectinib). Caveats to this approach include the lower sensitivity of plasma testing than tumour (e.g. *MET* amplification), and the need for tissue to diagnose histologic transformation. However, repeat tumour biopsy and successful tissue NGS after progression on osimertinib are not possible in many patients, supporting a complementary approach.¹⁶

Liquid Biopsy to Resolve Diagnostic Uncertainty

Interpreting diagnostic imaging in the setting of potential recurrence or progression can be challenging. For example, ground glass changes, parenchymal thickening, and growing atelectatic lesions may be related to cancer progression or treatment complications, such as pneumonitis and post-surgical or post-radiation change. While obtaining pathologic confirmation via biopsy or other invasive methods is the gold standard, liquid biopsy may help resolve diagnostic uncertainty. For example, for patients with tumours with oncogene addiction, a liquid biopsy of ctDNA may detect the return of the original mutation or the appearance of a resistance mutation. The TRACERx study in patients with early-stage lung cancer demonstrated that ctDNA using a tumour-informed assay predicted relapse in 79% of equivocal cases with lymph node enlargement on imaging.¹⁷ Further validation of this approach will help facilitate its routine clinical use.

Emerging Uses - Liquid Biopsy for Treatment Monitoring and Minimal Residual Disease (MRD) Detection

Monitoring Treatment Response in Advanced Disease

Liquid biopsy using plasma is an ideally suited disease monitoring approach during treatment. The presence of plasma ctDNA is a strong prognostic marker across all stages of the disease, with higher levels corresponding with greater tumour burden, greater metastatic potential, and worse prognosis.¹⁸ Clearance or reduction of ctDNA levels is also prognostic, as it is associated with therapy response and better outcomes in advanced and early stages of lung cancer treated with all types of therapy available.¹⁹⁻²¹

The APPLE trial explored the utility of serial monitoring of T790M using plasma ctDNA in patients with advanced EGFR-mutant NSCLC. Molecular progression was identified in 17% of patients in the plasma monitoring arm before radiologic progression, and this early detection of T790M enabled a timely switch from gefitinib to osimertinib.²² However, median progression-free and overall survival were not significantly different between the arms and the impact of early switching on patient quality of life or symptoms has not been reported.

The optimal cut-off for changes in ctDNA levels to initiate treatment modifications remains under exploration.²³ Studies using adaptive designs to escalate treatment based on ctDNA response after initial therapy are underway. Yu *et al.* are leading a study in which patients that do not clear ctDNA after initial osimertinib are randomized to continue osimertinib alone or add chemotherapy (NCT04410796). Anagnastou *et al.* are studying patients receiving initial pembrolizumab, randomizing those without molecular response to continue immunotherapy alone or add chemotherapy (NCT04093167).

Use of Minimal Residual Disease (MRD) in Early-Stage NSCLC

The detection of ctDNA in plasma, either preor post-curative therapy, is a strong prognostic marker in early-stage NSCLC. Chauduri *et al.* demonstrated that MRD detection by ctDNA precedes radiographic detection by a median of 5.2 months in 72% of patients, which was confirmed by other studies.¹⁹

However, the clinical utility of using MRD to quide treatment decisions remains uncertain. In the adjuvant setting, ctDNA detection using sensitive tumour-informed assays post-surgery is prognostic but cannot identify a population that does not require adjuvant therapy.²⁴ Clearance of ctDNA after preoperative chemo-immunotherapy has been shown to strongly associate with pathologic complete response (pCR) in several studies, although it may not be specific enough as a single predictive variable.^{25,26} Withholding further adjuvant treatment from those that achieve ctDNA clearance has not vet been shown to be safe. Ongoing studies examine the utility of escalating adjuvant therapy in patients with resected Stage NSCLC (NCT04966663) and de-escalating therapy in those with Stage II NSCLC.

Limitations of Liquid Biopsy

Despite the many uses of liquid biopsy in lung cancer, some limitations have yet to be overcome. The lower sensitivity of ctDNA NGS compared to tumour tissue NGS is the main challenge for the current clinical use of liquid biopsy in lung cancer.⁵ In cases with negative ctDNA NGS results, performing additional tissue NGS is recommended. Plasma testing is also less sensitive for the assessment of certain genomic alterations, such as fusions and copy number gain (e.g., *MET* amplification), and the use of RNA-based assays and switching to tissue testing in the case of negative results are recommended.

False-negative results with liquid biopsy are most commonly associated with low tumour DNA shedding to a level below an assay's technical limit of detection.¹ This is important for patients with low tumour burden (especially in those with <1 cm³ of solid tumour) and those with minimal tumour shedding (e.g. isolated central nervous system [CNS] metastasis).²⁷ There are additional considerations in the collection and processing of specimens to ensure that DNA or RNA is not significantly degraded before analysis.¹ False positive results can occur in the context of genomic heterogeneity of the tumour. Somatic mutations from the proliferation of clonal blood cell populations may lead to false positive results, known as clonal hematopoiesis of indeterminate potential (CHiP). These variants can be mistakenly identified as cancer-associated mutations, and should be corrected for by using leukocyte sequencing or bioinformatic methods. Fortunately, CHiP alterations do not overlap with current actionable alterations in lung cancer, although they are relevant in treatment response monitoring and MRD detection.

As the use of liquid biopsy moves to early-stage disease, more sensitive assays will be required, although with improved sensitivity may come with a higher risk of false positive results. This may be overcome through use of tumour-informed assays.²⁸ However, generating tumour-informed assays requires tissue, time, and greater cost, which may limit uptake in routine clinical use. Novel tumour-informed and uninformed ("off the shelf") assays are under development, including uninformed assays for lung cancer screening.²⁹ Cost remains an important barrier to reimbursement and widespread implementation in many countries. Single gene assays performed with droplet digital polymerase chain reaction (ddPCR) are less expensive and faster to perform than broader NGS assays. They can be highly sensitive but have limited application.³⁰ The increased cost of testing with using NGS may be offset by subsequent treatment costs.⁷ In addition, the expertise required for these technologies may further restrict routine clinical uptake, with the need to standardize pre-analytical, analytical, and post-analytical methods to ensure consistency.

Summary

Liquid biopsy is an important tool for clinicians treating patients with lung cancer to ensure access to precision medicine and optimal treatment outcomes. Liquid biopsy using plasma ctDNA testing is now recommended by international guidelines for routine use in advanced treatment-naïve NSCLC and as a triage test in tumours resistant to targeted therapies (Table 1). Liquid biopsy has been consistently shown to improve the rate of complete genotyping, lead to faster genomic results, and accelerate time to treatment. These factors, in turn, lead to better patient outcomes, less need for repeat biopsies, and fewer missed opportunities for precision medicine. Guidelines do not yet recommend the use of ctDNA for treatment monitoring, including for MRD in early-stage disease, nor for use in adapting treatment. There is active ongoing research to demonstrate and guide clinical utility in these areas.

Despite the advantages of liquid biopsy, there are limitations, including its lower sensitivity, leading to false-negative results and increased testing costs compared to tissue NGS. As the field of liquid biopsy in lung and other cancers continues to evolve, ongoing research will lead to expanded indications for the utilization of liquid biopsy in routine clinical practice.

Indication for ctDNA use	ESMO	NCCN	IASLC	ASCO
Validated, sensitive ctDNA assays can be used to genotype advanced NSCLC and other advanced cancers	~	~	~	~
Initial genotyping with ctDNA assays should be considered when tissue is unavailable and/or rapid results are needed	~	~	~	\checkmark
Validated ctDNA assays can be used in TKI resistance (NSCLC)	~	~	~	\checkmark
Caveats – ctDNA assays limited by false-negative results, lower sensitivity for fusions, copy number variants \rightarrow if negative results, reflex to tissue testing	~	~	~	~
Use of ctDNA/CTC assays to detect minimal residual disease; treatment monitoring not yet recommended	Х	Х	Х	Х

Table 1. Current guideline recommendations for liquid biopsy in lung cancer ¹⁻⁴; *courtesy of Nadia Ghazali, BMed and Natasha B. Leighl, MD, MMSc, FRCPC, FASCO*

Abbreviations: ASCO: Americal Society of Clinical Oncology; CTC: circulating tumour cell; ctDNA: circulating tumour DNA; ESMO: European Society for Medical Oncology; IASLC: International Association for the Study of Lung Cancer; NCCN: National Comprehensive Cancer Network; NSCLC: non-small cell lung cancer; TKI: tyrosine kinase inhibitor.

Correspondence

Natasha Leighl, MD, MMSc, FRCPC, FASCO Email: Natasha.Leighl@uhn.ca

Financial Disclosures

N.L.: Manuscript writing supported in part by Princess Margaret Cancer Foundation (OSI Pharmaceuticals Foundation)

N.G.: None declared.

References

- Rolfo C, Mack P, Scagliotti GV, Aggarwal C, Arcila ME, Barlesi F, et al. Liquid Biopsy for Advanced NSCLC: A Consensus Statement From the International Association for the Study of Lung Cancer. Journal of Thoracic Oncology. 2021;16(10):1647-62.
- Network NCC. NCCN Clinical Practice Guidelines in Oncology (NCCN Guidelines®) for Non-Small Cell Lung Cancer V.1.2024. 2024.
- Pascual J, Attard G, Bidard FC, Curigliano G, De Mattos-Arruda L, Diehn M, et al. ESMO recommendations on the use of circulating tumour DNA assays for patients with cancer: a report from the ESMO Precision Medicine Working Group. Annals of Oncology. 2022;33(8):750-68.
- Chakravarty D, Johnson A, Sklar J, Lindeman NI, Moore K, Ganesan S, et al. Somatic Genomic Testing in Patients With Metastatic or Advanced Cancer: ASCO Provisional Clinical Opinion. J Clin Oncol. 2022;40(11):1231-58.
- Leighl NB, Page RD, Raymond VM, Daniel DB, Divers SG, Reckamp KL, et al. Clinical Utility of Comprehensive Cell-free DNA Analysis to Identify Genomic Biomarkers in Patients with Newly Diagnosed Metastatic Non-small Cell Lung Cancer.

Clinical Cancer Research. 2019;25(15):4691-700.

- Aggarwal C, Thompson JC, Black TA, Katz SI, Fan R, Yee SS, et al. Clinical Implications of Plasma-Based Genotyping With the Delivery of Personalized Therapy in Metastatic Non-Small Cell Lung Cancer. JAMA Oncol. 2019;5(2):173-80.
- Ezeife DA, Spackman E, Juergens RA, Laskin JJ, Agulnik JS, Hao D, et al. The economic value of liquid biopsy for genomic profiling in advanced non-small cell lung cancer. Therapeutic advances in medical oncology. 2022;14:175883592211126-17588359221112696.
- Page RD, Drusbosky LM, Dada H, Raymond VM, Daniel DB, Divers SG, et al. Clinical Outcomes for Plasma-Based Comprehensive Genomic Profiling Versus Standard-of-Care Tissue Testing in Advanced Non-Small Cell Lung Cancer. Clinical lung cancer. 2022;23(1):72-81.
- Thompson JC, Aggarwal C, Wong J, Nimgaonkar V, Hwang W-T, Andronov M, et al. Plasma Genotyping at the Time of Diagnostic Tissue Biopsy Decreases Time-to-Treatment in Patients With Advanced NSCLC—Results From a Prospective Pilot Study. JTO clinical and research reports. 2022;3(4):100301-.
- Garcia-Pardo M, Czarnecka K, Law JH, Salvarrey A, Fernandes R, Fan J, et al. Plasma-first: accelerating lung cancer diagnosis and molecular profiling through liquid biopsy. Ther Adv Med Oncol. 2022;14:17588359221126151.
- García-Pardo M, Czarnecka-Kujawa K, Law JH, Salvarrey AM, Fernandes R, Fan ZJ, et al. Association of Circulating Tumor DNA Testing Before Tissue Diagnosis With Time to Treatment Among Patients With Suspected Advanced Lung Cancer: The ACCELERATE Nonrandomized Clinical Trial. JAMA network open. 2023;6(7):e2325332-e.
- Cui W, Milner-Watts C, McVeigh TP, Minchom A, Bholse J, Davidson M, et al. A pilot of Blood-First diagnostic cell free DNA (cfDNA) next generation sequencing (NGS) in patients with suspected advanced lung cancer. Lung cancer (Amsterdam, Netherlands). 2022;165:34-42.
- Russano M, Napolitano A, Ribelli G, Iuliani M, Simonetti S, Citarella F, et al. Liquid biopsy and tumor heterogeneity in metastatic solid tumors: the potentiality of blood samples. Journal of Experimental & Clinical Cancer Research. 2020;39(1):95.
- Leighl NB, Kamel-Reid S, Cheema PK, Laskin J, Karsan A, Zhang T, et al. Multicenter Validation Study to Implement Plasma Epidermal Growth Factor Receptor T790M Testing in Clinical Laboratories. JCO Precision Oncology. 2020(4):520-33.
- Schmid S, Li JJN, Leighl NB. Mechanisms of osimertinib resistance and emerging treatment options. Lung Cancer. 2020;147:123-9.
- Leonetti A, Verzè M, Minari R, Perrone F, Gnetti L, Bordi P, et al. Resistance to osimertinib in advanced EGFRmutated NSCLC: a prospective study of molecular genotyping on tissue and liquid biopsies. British journal of cancer. 2024;130(1):135.
- Abbosh C, Frankell AM, Harrison T, Kisistok J, Garnett A, Johnson L, et al. Tracking early lung cancer metastatic dissemination in TRACERx using ctDNA. Nature. 2023;616(7957):553-62.

- Jee J, Lebow ES, Yeh R, Das JP, Namakydoust A, Paik PK, et al. Overall survival with circulating tumor DNA-guided therapy in advanced non-small-cell lung cancer. Nature medicine. 2022;28(11):2353.
- Chaudhuri AA, Chabon JJ, Lovejoy AF, Newman AM, Stehr H, Azad TD, et al. Early Detection of Molecular Residual Disease in Localized Lung Cancer by Circulating Tumor DNA Profiling. Cancer Discov. 2017;7(12):1394-403.
- Anagnostou V, Ho C, Nicholas G, Juergens RA, Sacher A, Fung AS, et al. ctDNA response after pembrolizumab in non-small cell lung cancer: phase 2 adaptive trial results. Nature medicine. 2023;29(10):2559.
- Gray JE, Ahn M-J, Oxnard GR, Shepherd FA, Imamura F, Cheng Y, et al. Early Clearance of Plasma Epidermal Growth Factor Receptor Mutations as a Predictor of Outcome on Osimertinib in Advanced Non-Small Cell Lung Cancer; Exploratory Analysis from AURA3 and FLAURA. Clinical cancer research. 2023;29(17):3340-51.
- Remon J, Besse B, Aix SP, Callejo A, Al-Rabi K, Bernabe R, et al. Osimertinib treatment based on plasma T790M monitoring in patients with EGFR-mutant nonsmall-cell lung cancer (NSCLC): EORTC Lung Cancer Group 1613 APPLE phase II randomized clinical trial. Ann Oncol. 2023;34(5):468-76.
- Aggarwal C, Leighl NB. Next-generation ctDNA-driven clinical trials in precision immuno-oncology. Journal for immunotherapy of cancer. 2023;11(1):e006397.
- 24. Zhou C, Das Thakur M, Srivastava MK, Zou W, Xu H, Ballinger M, et al. 20 IMpower010: Biomarkers of disease-free survival (DFS) in a phase III study of atezolizumab (atezo) vs best supportive care (BSC) after adjuvant chemotherapy in stage IB-IIIA NSCLC. Annals of Oncology. 2021;32:S1374.
- Forde PM, Spicer J, Lu S, Provencio M, Mitsudomi T, Awad MM, et al. Neoadjuvant Nivolumab plus Chemotherapy in Resectable Lung Cancer. The New England journal of medicine. 2022;386(21):1973-85.
- Heymach JV, Harpole D, Mitsudomi T, Taube JM, Galffy G, Hochmair M, et al. Perioperative Durvalumab for Resectable Non–Small-Cell Lung Cancer. The New England journal of medicine. 2023;389(18):1672-84.
- Sacher AG, Paweletz C, Dahlberg SE, Alden RS, O'Connell A, Feeney N, et al. Prospective Validation of Rapid Plasma Genotyping for the Detection of EGFR and KRAS Mutations in Advanced Lung Cancer. JAMA oncology. 2016;2(8):1014-22.
- Chabon JJ, Hamilton EG, Kurtz DM, Esfahani MS, Moding EJ, Stehr H, et al. Integrating genomic features for non-invasive early lung cancer detection. Nature (London). 2020;580(7802):245-51.
- Mathios D, Johansen JS, Cristiano S, Medina JE, Phallen J, Larsen KR, et al. Detection and characterization of lung cancer using cell-free DNA fragmentomes. Nature Communications. 2021;12(1):5060.
- Rolfo C, Cardona AF, Cristofanilli M, Paz-Ares L, Diaz Mochon JJ, Duran I, et al. Challenges and opportunities of cfDNA analysis implementation in clinical practice: Perspective of the International Society of Liquid Biopsy (ISLB). Critical reviews in oncology/hematology. 2020;151:102978-.

When HER2+ MBC progresses* EXPLORE TUKYSA

Now covered in ALL provinces across Canada (with special authorization)¹⁻¹² Scan for coverage criteria:



Tukysa (tucatinib) is indicated in combination with trastuzumab and capecitabine for treatment of patients with locally advanced unresectable or metastatic HER2-positive breast cancer, including patients with brain metastases, who have received prior treatment with trastuzumab, pertuzumab, and trastuzumab emtansine, separately or in combination.¹³

Clinical trial data supporting the effectiveness of Tukysa in combination with trastuzumab and capecitabine are limited to patients who had received at least one prior HER2-directed therapy in the metastatic setting.¹³

	_
1	± 1
'A	-XX /

Please contact your local Tukysa representative for more information or access other available resources at <u>https://tukysa.infoportal-hcp.ca</u>

Please consult the Product Monograph at https://www.pfizer.ca/en/our-products/ tukysa-tucatinib-tablets for important information relating to clinical use, contraindications, warnings and precautions, adverse reactions, drug interactions, and dosage and administration that has not been discussed in this piece. The Product Monograph is also available by calling Seagen Inc. at 1-833-4SEAGEN (1-833-473-2436).

*The trial studied patients who had received prior trastuzumab, pertuzumab, and T-DM1 in the neoadjuvant, adjuvant, or metastatic setting.¹³

HER = human epidermal growth factor receptor; MBC = metastatic breast cancer; T-DM1 = trastuzumab emtansine.

References: 1. Alberta Health Services – Outpatient Cancer Drug Benefit Program. Revised: November 2023. Accessed November 29, 2023. https://www.albertahealthservices.ca/assets/programs/ps-1025651-drug-benefit-list.pdf 2. BC Cancer Benefit Drug List. November 2023. Accessed November 29, 2023. http://www.bccancer.bc.ca/systemic-therapy-site/Documents/ Policy%20and%20Forms/Benefit%20Drug%20List.pdf 3. BC Cancer. Systemic Therapy Update, Volume 25 Issue 12, December 2022. Accessed November 29, 2023. http://www.bccancer.bc.ca/systemic-therapy-site/Documents/2022%20ST%20Updates/ ST%20Update_Dec%202022.pdf 4. BC Cancer. BC Cancer Protocol Summary for Palliative Therapy for Metastatic Breast Cancer using Trastuzumab, Tucatinib, and Capecitabine. Accessed November 29, 2023. http://www.bccancer.bc.ca/chemotherapy-protocolssite/Documents/Breast/UBRAVTTCAP_Protocol.pdf 5. Manitoba Drug Benefits and Manitoba Drug Interchangeability Formulary Amendments, Bulletin #122. January 2023. Accessed November 29, 2023. https://www.gov.mb.ca/health/mdbif/docs/bulletins/ bulletin122.pdf 6. New Brunswick Drug Plans Formulary. November 2023. Accessed November 29, 2023. https://www2.gnb.ca/content/ dam/gnb/Departments/h-s/pdf/en/NBDrugPlan/NewBrunswickDrugPlansFormulary.pdf 7. Newfoundland and Labrador Health and Community Services - Special Authorization Drug Products. Revised: September 2023. Accessed November 29, 2023. https://www.gov. nl.ca/hcs/files/Criteria-Sept-2023.pdf 8. Nova Scotia Formulary. November 2023. Accessed November 29, 2023. https://novascotia.ca/ dhw/pharmacare/documents/formulary.pdf 9. Ontario Exceptional Access Program (EAP) Reimbursement Criteria. August 2023. Accessed November 29, 2023. https://files.ontario.ca/moh-frequently-requested-drugs.pdf 10. Health PEI Formulary Drugs for Oncology. November 2023. Accessed November 29, 2023. https://www.princeedwardisland.ca/sites/default/files/publications/oncologyformulary.pdf 11. Régie de l'assurance maladie du Québec (RAMQ) – List of medications. August 2023. Accessed November 29, 2023. https://www.ramq.gouv.qc.ca/ sites/default/files/documents/non_indexes/liste-med-etab-2023-08-16-fr.pdf 12. Saskatchewan Cancer Agency Drug Formulary. Revised: September 2023. Accessed November 29, 2023. http://www.saskcancer.ca/images/pdfs/health_professionals/drug_formulary/drug_ formulary/SCA_Drug_Formulary_-2023-09-01.pdf 13. Tukysa (tucatinib) Product Monograph. Seagen Canada Inc. July 8, 2021. Tukysa and its logo are trademarks of Seagen Inc. All other trademarks are the marks of their respective owners,

© 2024 Pfizer Inc. All rights reserved. April 2024 CA-TUP-24-110-MT







About the Authors



Meredith Li, MD

Dr. Meredith Li is a breast oncology clinical research fellow at the Princess Margaret Cancer Centre, returning after having left for her medical oncology and internal medicine residency upon graduating from medical school at the University of Toronto. She is actively involved as a sub-investigator in various clinical trials. Her research interests range from breast cancer evaluation with imaging and ctDNA to therapeutics. She also enjoys teaching and is working towards the Master Teacher certification from the Department of Medicine at University of Toronto.

Affiliations: Division of Medical Oncology and Hematology, Princess Margaret Cancer Centre, University Health Network, Toronto, Canada



David W. Cescon, MD, PhD, FRCPC

Dr. Cescon is a breast medical oncologist and clinician scientist at the Princess Margaret Cancer Centre. His research program integrates laboratory, translational, and clinical studies, focusing on identifying therapeutic vulnerabilities, mechanisms of drug response and resistance in breast cancer, and the integration of liquid biopsy biomarkers. Dr. Cescon chairs the Canadian Cancer Trials Group IND Committee and co-chairs the NCI NCTN Correlative Sciences Committee. He is actively involved in designing and executing numerous breast cancer clinical trials, spanning from early phase to Phase 3.

Affiliations: Division of Medical Oncology and Hematology, Princess Margaret Cancer Centre, University Health Network, Toronto, Canada

From Intractable to Treatable: Milestones and Horizons in the Management of HER2+ Breast Cancer

Meredith Li, MD David W. Cescon, MD, PhD, FRCPC

Introduction

The human epidermal growth factor receptor 2 (HER2) is a member of the epidermal growth factor receptor (EGFR) family that initiates various signalling pathways that control cell proliferation and tumourigenesis.^{1,2} Historically, approximately 15% of breast cancers have been characterized by overexpression or amplification of HER2, known as "HER2+" breast cancers. This subtype has been associated with an adverse prognosis, along with a high risk of recurrence and worse survival outcomes. However, with the discovery and subsequent development of HER2-targeted therapies, the clinical course of HER2+ breast cancers has fundamentally changed. Optimizing therapeutic strategies using existing and emerging HER2-targeted therapies to build upon these advances remains a major priority for clinical development and treatment delivery.

In 1998, the American Food and Drug Administration (FDA) and Health Canada approved trastuzumab, the first HER2-targeted therapy. Trastuzumab, a monoclonal antibody that binds to the HER2 receptor, has demonstrated clinical activity and improved outcomes in patients with metastatic HER2+ breast cancer when combined with chemotherapy. Following soon after, the first trial of adjuvant trastuzumab (HERA) demonstrated improvements in outcomes when combined with chemotherapy for early HER2+ breast cancer.³ More than 25 years after its first approval, trastuzumab retains a central role in the treatment of both early and advanced HER2+ breast cancer and has provided a backbone for both new therapeutic combinations (eg. with small molecule inhibitors of HER2) and new classes of therapeutic agents (antibody drug conjugates [ADC]). These

successors of trastuzumab are currently redefining the HER2+ treatment landscape in both advanced and early breast cancer.

Metastatic HER2+ Breast Cancer

The current first line treatment of metastatic HER2+ breast cancer, dual antibody therapy with trastuzumab and pertuzumab in combination with a taxane, was established by the CLEOPATRA trial. This study, which was the initial basis for approval of pertuzumab in 2012, demonstrated a significant improvement in both progression-free survival (PFS) and overall survival (OS) with the addition of pertuzumab to trastuzumab and docetaxel, with modest increases in treatment toxicity.^{4,5} Shortly thereafter, the ADC trastuzumab-emtansine (T-DM1) displaced lapatinib (a HER2 tyrosine kinase inhibitor [TKI]) and capecitabine in the second line setting, and held this position for nearly a decade (**Figure 1**).

In 2019, a new ADC trastuzumab-deruxtecan (T-DXd) was approved by the FDA after the DESTINY-Breast02 trial showed markedly improved PFS and OS in metastatic HER2+ breast cancer patients who had already received and were resistant to T-DM1 compared to other chemotherapy treatments of physician's choice (PFS 17.8 months for those treated with T-DXd versus 6.9 months for those who received treatments of physician's choice, hazard ratio [HR] 0.36; OS 39.2 months for those treated with T-DXd versus 26.5 months for those who received treatments of physician's choice, HR 0.66).⁶ The efficacy of T-DXd, which delivers a topoisomerase I inhibitor payload, was particularly noteworthy, especially given that this class of cytotoxic agent previously had no established

role in the treatment of breast cancer. T-DXd was associated with pneumonitis occurring at a rate of approximately 10% with two reported grade 5 deaths; thus, although T-DXd is certainly a potent treatment agent, its use requires careful monitoring.

T-DXd was then compared to the second line standard T-DM1 in patients who had progressed on a trastuzumab- and taxane-containing regimen in the DESTINY-Breast03 trial, which subsequently led to the approval of T-DXd as a second line treatment. Updated results showed a PFS of 28.8 months with T-DXd and 6.8 months with T-DM1 (HR 0.33), which is the longest reported PFS in the second-line setting.⁷

The DESTINY-Breast03 trial excluded patients with active brain metastases but did include 15% of patients with clinically inactive brain metastases or stable brain metastases that were previously treated and were no longer symptomatic. Within this subgroup, a substantial PFS advantage favouring T-DXd was observed (15 months for those treated with T-DXd versus 5.7 months for those receiving other treatments, HR 0.38), suggesting that T-DXd has intracranial activity in patients with stable brain metastases.7 These findings, complemented by data from smaller trials, have underscored the significant central nervous system (CNS) activity of this agent. Such an outcome might have been unexpected for a large molecule therapy, given the challenges posed by the blood-brain barrier. This is particularly noteworthy in the context of CNS metastases, which have historically been a challenge for HER2 antibody therapies. Furthermore, preliminary evidence suggests that T-DXd has CNS efficacy in patients with active brain metastases, however, data generation is ongoing.

During the intervening decade, a number of other HER2-directed therapies were evaluated, including both small molecule TKIs (eg. neratinib, tucatinib, lapatinib) and monoclonal antibodies (eg. margetuximab). Among these, tucatinib, when used in combination therapy, has become part of the standard treatment regimen, for its overall efficacy and for its notable effectiveness in patients with brain metastases, as demonstrated in the HER2CLIMB trial. The patients enrolled in this study were heavily pre-treated (a median of four prior lines of therapy) and were randomized to receive tucatinib or placebo in combination with trastuzumab and capecitabine. At one year, the PFS was 33% among patients receiving the tucatinib combination compared to 12% among patients not receiving tucatinib. Specifically, among patients with brain metastases, the 1-year PFS rate was 25% in the group treated with tucatinib compared to 0% without tucatinib.⁸

These data can be viewed in the context of previous examinations of HER2 TKIs including neratinib and lapatinib, which demonstrated some intracranial activity in combination with capecitabine in small single-arm phase II trials. Response rates were variable, although some patients did achieve a prolonged clinical benefit. Most of these patients were previously treated with trastuzumab (not T-DM1) and other chemotherapy agents. Although prospective trials of T-DM1 excluded patients with active brain metastases, at least some intracranial activity has also been reported in subsequent case series and trials. Therefore, the intracranial activity of neratinib and lapatinib when used after T-DM1 and tucatinib is not known. Moreover, the intracranial activity of tucatinib, neratinib, and lapatinib have never been directly compared.

The most recently reported phase III trial for advanced HER2+ breast cancer is the HER2CLIMB-02 trial, which evaluated T-DM1 against T-DM1 in combination with tucatinib as a second-line treatment. Primary results presented at the 2023 San Antonio Breast Cancer Symposium (SABCS) showed an improvement in PFS that met the primary endpoint. However, the initial data for OS, while immature, demonstrate a numerical advantage for the placebo arm.⁹ Considering these findings and the established role of T-DXd in the second-line setting, the major application of tucatinib is likely to remain in combination with trastuzumab and capecitabine following T-DXd. However, in selected situations, such as for patients with active brain metastases, limited extracranial disease burden, or contraindications to T-DXd, this combination may serve as an alternative to the general approach.

Advancements in systemic treatments for CNS involvement are reshaping clinical management strategies for brain metastases, which have traditionally relied on surgery and radiation therapy (either stereotactic or whole-brain). The optimal integration of these approaches, however, necessitates the generation of prospective evidence to inform evidencebased guidelines. Meanwhile, the prognosis of patients with leptomeningeal disease (LMD) has not changed significantly over the last decade, which calls for increased attention. Limited data



Figure 1. Approval of anti-HER2 therapies; courtesy of Meredith Li, MD and David W. Cescon, MD

exist for both T-DXd and tucatinib combinations in LMD. The CLIMB-LMD trial (NCT06016387) is a Canadian investigator-initiated study evaluating the efficacy of radiation therapy followed by tucatinib, trastuzumab, and capecitabine in patients with HER2+ LMD in any line of treatment.

Looking Forward

Despite these developments, there is still a significant amount of work required to refine clinical management with existing agents and to develop the numerous new agents currently under investigation. Several trials are currently underway to challenge the first-line standard treatment of trastuzumab, pertuzumab and taxane. The DESTINY-Breast09 trial (NCT04784715) is evaluating T-DXd with or without pertuzumab in this context. Given the proven efficacy of T-DXd in later lines of treatment, this trial is important. However, the potential tolerability benefits of maintenance therapy with trastuzumab and pertuzumab need to be balanced against the more toxic profile of T-DXd. Additionally, while the primary endpoint is PFS, understanding the impact on OS, and ensuring adequate delivery of second-line T-DXd in the study population, will be crucial to assess the true impact of this strategy. Alternative maintenance regimens following induction with taxane, trastuzumab, and pertuzumab are also being evaluated, such as the addition of tucatinib in the HER2CLIMB-05 trial (NCT05132582), the phosphatidylinositol 3-kinase (PI3K) inhibitor inavolisib for PI3K-p100a (PIK3CA) mutated disease in the INAVO122 trial (NCT04191499), or novel endocrine agents.

At the other end of the spectrum, there are a large number of investigational anti-HER2 therapies being evaluated principally for drug resistant disease. Understanding the mechanisms of resistance to established agents and how to prioritize the development of new agents based on identifiable biomarkers is likely to be important for this increasingly complex therapeutic arena.

Early HER2+ Breast Cancer

The evolution of systemic therapy for early HER2+ breast cancer has followed a general approach of de-escalating therapy for low-risk patients and escalating therapy for higher-risk patients. Identification of low-risk disease has principally been based on anatomic stage (small tumour size and node negativity), while escalation strategies have taken advantage of response assessment to neoadjuvant therapy and the prognostic value of residual disease after pre-operative antibody-based chemotherapy combinations.

In the single arm phase II APT trial, patients with resected small (<3 cm) node-negative HER2+ cancers were treated with single-agent paclitaxel rather than multiagent chemotherapy and trastuzumab to complete one year of treatment. After a median follow-up of 10 years, the safety profile remained excellent, and breast cancer specific survival was a remarkable 98.8%, confirming this de-escalated regimen as the standard of care for patients with low-risk/node negative disease.¹⁰

The phase II NeoSphere trial included patients with higher risk (>2cm or node positive) HER2+ early breast cancer. The findings indicated that dual HER2 blockade with trastuzumab and pertuzumab in combination with chemotherapy significantly improved the rate of pathologic complete response (pCR) compared to trastuzumab and chemotherapy (45.8% vs 29% in the trastuzumab group).¹¹ Consistent with the recognized prognostic association of pCR in HER2+ breast cancer, patients from any treatment group who achieved a pCR had a longer PFS than those who did not achieve a pCR. Notably, PFS was numerically improved at five years (HR 0.69). However, this difference was not statistically significant because the study was not powered to definitively assess this secondary endpoint.¹²

The improvements in pCR rates achieved with neoadjuvant dual HER2 blockade allows for

the avoidance of an adjuvant course of T-DM1, which is currently the standard treatment for patients with residual disease. This approach was established by the KATHERINE trial, which demonstrated improved outcomes compared to completing adjuvant trastuzumab for patients who had residual invasive cancer following neoadjuvant therapy. The trial found that T-DM1 reduced the risk of invasive disease recurrence at 3 years by 50% compared to trastuzumab (invasive disease-free survival [iDFS] was 88.3% in the T-DM1 group and 77% in the trastuzumab group). Furthermore, distant recurrence as the first invasive disease event occurred in 10.5% of patients in the T-DM1 group compared to 15.9% in the trastuzumab group.¹³ Based on these results from the KATHERINE trial, T-DM1 was approved for adjuvant use by the FDA and Health Canada in 2019, establishing this adjuvant regimen and solidifying the neoadjuvant approach necessary for its delivery.

Within the framework of neoadiuvant response-guided use of adjuvant T-DM1, several unanswered questions remain, particularly concerning the role of pertuzumab in patients who achieve a pCR. The APHINITY trial compared 1 year of adjuvant pertuzumab and trastuzumab with trastuzumab alone in patients with node-positive or high-risk node-negative HER2+ breast cancer. The trial demonstrated an improved iDFS at six years (91% versus 88%, respectively).14 The benefit was mostly driven by the node-positive cohort; the node-negative cohort derived no benefit. The interim survival analysis also did not reach statistical significance for benefit. Whether the impact of an adjuvant course of pertuzumab can be extrapolated to the subset of patients who achieve a pCR with neoadjuvant therapy who continue with trastuzumab is unknown.

Ongoing Development of Adjuvant Therapy for Residual Disease

Given the improvements observed with newer HER2 therapies for metastatic disease, there has been substantial interest in evaluating these agents in early breast cancer. In particular, T-DXd and tucatinib have been a focus of such efforts, with ongoing phase III trials underway. In addition to improving overall outcomes with the delivery of more effective therapy, the CNS activity of these agents offers the hope that CNS recurrences, which comprise 7% of distant recurrences,¹⁵ can be reduced.

While residual disease has been useful to identify patients for treatment with adjuvant T-DM1, this strategy nevertheless results in overtreatment of a considerable proportion of patients, especially considering that the distant recurrence-free survival at 7 years for participants treated with adjuvant trastuzumab was 78.5%. An update of the KATHERINE trial presented at the SABCS 2023 showed that the subgroup of patients with small residual disease up to ypT1b and ypN0 (<1 cm and negative axillary lymph nodes) did have a meaningfully improved iDFS at 7 years with T-DM1 (85.7%, T-DM1 versus 76.7%, trastuzumab), though no difference in OS has been observed in this exploratory subset.¹⁵ Escalating beyond T-DM1 creates further potential overtreatment. Therefore, improving outcomes necessitates identification of the subpopulations at higher risk. The extent of residual disease, as discussed earlier, remains strongly prognostic and other clinical features such as ER (estrogen receptor) status (iDFS 83.1% for ER+ versus 75.0% for ER- disease), and HER2 score (iDFS 82.8% for IHC 3+ versus 72.4% for IHC 2+) are associated with outcomes following adjuvant T-DM1.15 Diagnostic tools employing tumour-based gene expression analysis, similar to those employed

for ER+/HER2-negative disease, are currently under development.¹⁶ and may offer an additional opportunity to refine risk estimates.

Recent advances in technologies for the detection of circulating tumour DNA (ctDNA) in "liquid biopsies" present an additional opportunity to individualize treatment escalation for adjuvant therapy.¹⁷ Highly sensitive and specific ctDNA tests, designed expressly for this purpose, can detect ctDNA "molecular residual disease" (MRD) in patients prior to clinical recurrence. Retrospective analyses have demonstrated that such detection may risk stratify individuals with residual disease, and that the detection of ctDNA (in the absence of a subsequent change in therapy) is associated with an extreme risk of recurrence. Such assays thus enable the development of strategies to identify and "intercept" recurrences with treatment escalation and can also provide a measurable surrogate of disease that may reflect treatment response.

We are actively exploring this question through the KAN-HER2 MRD (NCT0538814) trial, a phase II study enrolling patients with pathological residual disease following neoadjuvant therapy who are recommended standard adjuvant T-DM1 therapy. In the initial 4 to 6 cycles of T-DM1 therapy, participants are monitored using ctDNA surveillance via a tumour-informed assay. If MRD is detected, their treatment regimen is intensified by adding neratinib (for up to one year) alongside T-DM1 therapy. The primary efficacy outcome for this proof-of-concept study is the clearance of ctDNA, with secondary outcomes of invasive breast cancer-free and distant metastasis-free survival. The findings from this trial are expected to yield significant insights into the effectiveness of this therapeutic combination as well as the feasibility and performance of ctDNA monitoring in this patient population.

Summary

Once a breast cancer subtype linked with a poor prognosis, HER2-positive breast cancer has become highly treatable over the past two decades owing to the advent of HER2-targeted therapies. It is crucial to note, however, that HER2+ breast cancer is a heterogeneous disease in today's clinical context. Therefore, future treatment strategies must be tailored to each individual's disease biology and the clinical behaviour of their disease. Achieving optimal clinical outcomes while minimizing treatment-related toxicities calls for the development and application of precise diagnostic tools to accurately assess each individual's risk, and the selection among available therapies requires a refined understanding of predictive biomarkers for these treatments. Finally, ongoing development of new therapeutic agents necessitates a deeper insight into tumour evolution and resistance mechanisms. advancing the groundwork laid by the introduction of trastuzumab.

Correspondence

David W. Cescon, MD, PhD, FRCPC Email: Dave.Cescon@uhn.ca

Financial Disclosures

M.L.: None declared. D.W.C.: Consultancy and advisory relationships: AstraZeneca, Daiichi Sankyo, Gilead, GlaxoSmithKline, Inflex, Inivata/NeoGenomics, Lilly, Merck, Novartis, Pfizer, Roche and Saga; Institutional research support: AstraZeneca, Guardant Health, Gilead, GlaxoSmithKline, Grail, Inivata/NeoGenomics, Knight, Merck, Pfizer, ProteinQure, Roche, and SAGA.

References

- Karunagaran D, Tzahar E, Beerli RR, Chen X, Graus-Porta D, Ratzkin BJ, et al. ErbB-2 is a common auxiliary subunit of NDF and EGF receptors: implications for breast cancer. EMBO J. 1996;15(2):254-264.
- King CR, Kraus MH, Aaronson SA. Amplification of a novel v-erbB-related gene in a human mammary carcinoma. Science. 1985; 229(4717):974-976. doi: 10.1126/science.2992089
- Piccart-Gebhart MJ, Procter M, Leyland-Jones B, Goldhirsch A, Untch M, Smith I, et al. Trastuzumab after adjuvant chemotherapy in HER2-positive breast cancer. N Engl J Med. 2005;353(16):1659-1672. doi:10.1056/NEJMoa052306
- Baselga J, Cortes J, Kim SB, Im SA, Hegg R, Im YH, et al. Pertuzumab plus trastuzumab plus docetaxel for metastatic breast cancer. N Engl J Med. 2012;366(2):109-119. doi:10.1056/NEJMoa1113216
- Swain SM, Baselga J, Kim SB, Ro J, Semiglazov V, Campone M, et al. Pertuzumab, trastuzumab, and docetaxel in HER2-positive metastatic breast cancer. N Engl J Med. 2015;372(8):724-734. doi:10.1056/ NEJMoa1413513
- Andre F, Park YH, Kim SB, Takano T, Im SA, Borges G, et al. Trastuzumab deruxtecan versus treatment of physician's choice in patients with HER2-positive metastatic breast cancer (DESTINY-Breast02): a randomised, open-label, multicentre, phase 3 trial. Lancet. 2023;401(10390):1773-1785. doi: 10.1016/ S0140-6736(23)00725-0
- Hurvitz SA, Hegg R, Chung WP, Im SA, Jacot W, Ganju V, et al. Trastuzumab deruxtecan versus trastuzumab emtansine in patients with HER2-positive metastatic breast cancer: updated results from DESTINY-Breast03, a randomised, open-label, phase 3 trial. Lancet. 2023;401(10371):105-117. doi: 10.1016/S0140-6736(22)02420-5
- Murthy RK, Loi S, Okines A, Paplomata E, Hamilton E, Hurvitz SA, et al. Tucatinib, trastuzumab, and capecitabine for HER2-positive metastatic breast cancer. [published correction appears in N Engl J Med. 2020 Feb 6;382(6):586]. N Engl J Med. 2020;382(7):597-609. doi:10.1056/NEJMoa1914609
- Hurvitz SA, Loi S, O'Shaughnessy J, Okines AFC, Tolaney SM, Sohn J, et al. HER2CLIMB-02: primary analysis of a randomized, double-blind phase 3 trial of tucatinib and trastuzumab emtansine for previously treated HER2-positive metastatic breast cancer. Cancer Res. 2021;81(4_Supplement): OT-28-01. doi: 10.1158/1538-7445.SABCS20-OT-28-01
- Tolaney SM, Tarantino P, Graham N, Tayob N, Pare L, Villacampa G, et al. Adjuvant paclitaxel and trastuzumab for node-negative HER2-positive breast cancer: final 10-year analysis of the openlabel, single-arm, phase 2 APT trial. Lancet Oncol. 2023;24(3):273-285. doi: 10.1016/S1470-2045(23)00051-7
- Gianni L, Pienkowski T, Im YH, Roman L, Tseng LM, Liu MC, et al. Efficacy and safety of neoadjvuant pertuzumab and trastuzumab in women with locally advanced, inflammatory, or early HER2positive breast cancer (NeoSphere): a randomized

multicentre, open-label phase 2 trial. Lancet Oncol. 2012;13(1):25-32. doi: 10.1016/S1470-2045(11)70336-9

- Gianni L, Pienkowski T, Im YH, Tseng LM, Liu MC, Lluch A, et al. 5-year analysis of neoadjuvant pertuzumab and trastuzumab in patients with locally advanced, inflammatory, or early-stage HER2-positive breast cancer (NeoSphere): a multicentre, open-label, phase 2 randomized trial. Lancet Oncol. 2016;17(6):791-800. doi: 10.1016/S1470-2045(16)00163-7
- von Minckwitz G, Huang CS, Mano MS, Loibl S, Mamounas EP, Untch M, et al. Trastuzumab emtansine for residual invasive HER2-positive breast cancer. N Engl J Med. 2019;380(7):617-628. doi:10.1056/NEJMoa1814017
- Piccart M, Procter M, Fumagalli D, de Azambuja E, Clark E, Ewer MS, et al. Adjuvant pertuzumab and trastuzumab in early HER2-positive breast cancer in the APHINITY trial: 6 years' follow-up. J Clin Oncol. 2021;39(13):1445-1457. doi: 10.1200/JCO.20.01204
- 15. Loibl S, Mano MS, Untch M, Huang CS, Mamounas EP, Wolmark N, et al. Phase III study of adjuvant ado-trastuzumab emtansine vs trastuzumab for residual invasive HER2-positive early breast cancer after neoadjuvant chemotherapy and HER2-targeted therapy: KATHERINE final IDFS and updated OS analysis. Presented at: San Antonio Breast Cancer Symposium, San Antonio, USA, December 5-9, 2023. Available from: https://medically.roche.com/content/ dam/pdmahub/restricted/oncology/sabcs-2023/ SABCS-2023-presentation-loibl-phase-iii-study-ofadjuvant-ado.pdf
- Prat A, Guarneri V, Pascual T, Braso-Maristany F, Sanfeliu E, Pare L, et al. Development and validation of the new HER2DX assay for predicting pathological response and survival outcome in early-stage HER2-positive breast cancer. EBioMedicine. 2022;75:103801. doi: 10.1016/j.ebiom.2021.103801
- Cescon DW, Bratman SV, Chan SM, Siu LL. Circulating tumour DNA and liquid biopsy in oncology. Nat Cancer. 2020;1(3):276-290. doi:10.1038/s43018-020-0043-5

Medical minds gather here.



As the largest independent medical publisher in Canada, our peer-reviewed open access scientific journals are a practical resource for Canadian healthcare practitioners. We currently publish specialty journals in the areas of allergy & immunology, dermatology, hematology, ophthalmology, diabetes & endocrinology, gastroenterology, primary care, women's health, rheumatology, oncology and our press is constantly growing with new titles planned for 2025.





About the Authors



Marco Pisino, MD

Dr. Pisino is a medical oncologist at the "Vito Fazzi" Hospital in Lecce, Italy, with a clinical practice specializing in genitourinary malignancies. He completed his medical degree and training at the University of Parma, followed by an oncology residency at the University of Bari. Most recently, he pursued a fellowship in Genitourinary Oncology through the Italian Foundation "La Clessidra" at the University of British Columbia under Dr. Lucia Nappi's supervision, with a research focus on testicular cancer.

Affiliations: Division of Medical Oncology, Vito Fazzi Hospital, Lecce, Italy



Lucia Nappi, MD

Dr. Lucia Nappi is a medical oncologist - clinician scientist, MD and PhD. She is an assistant professor in the department of Urologic Sciences at the University of British Columbia and a senior research scientist at the Vancouver Prostate and works as medical oncologist in the GU group at the BC Cancer in Vancouver. Her main research focus involves the discovery and validation of biomarkers in GU cancers, mainly in prostate and testis cancer patients. She has got several grants and awards including the Prostate Cancer Foundation Young Investigator award and the Michael Smith Foundation Health Professional Investigator award (2020), the operational CIHR grant in 2021, the R37 NIH grant and the career development award from the US department of defense (2022). She is the vice-chair of the SWOG Adolescent and Young Adults (AYA) committee and the chair of the international SWOG-S1823/CCTG GCC.1 clinical trial.

Affiliations: Vancouver Prostate Centre, Department of Urologic Sciences, University of British Columbia, Vancouver, BC, Canada British Columbia Cancer – Vancouver Centre, Department of Medicine – Division of Medical

Oncology, University of British Columbia, Vancouver, BC, Canada

Survivorship Issues in Testicular Cancer

Marco Pisino, MD Lucia Nappi, MD

Introduction

Testicular cancer (TC) is the most prevalent tumor in young men aged 15-40 years,¹ with an annual incidence of 3-11 new cases per 100,000 males in Western countries.² In 2020, the International Agency for Research on Cancer reported 74,458 newly diagnosed cases of TC globally.³ The etiology of TC is complex and includes both genetic and environmental factors. The prognosis of TC is excellent with a >90% cure rate and a >95% 5-year survival rate with appropriate treatment.⁴ Treatments for TC include active surveillance, chemotherapy, radiotherapy, and retroperitoneal lymph node dissection, depending on the clinical stage and tumor subtype. It is crucial that patients receive information on the diagnosis, therapeutic management options, consequences of treatments, and surveillance protocols, which allows the patient to play an active role in the decision-making process. Fear of recurrence often affects TC survivors. Therefore, it is essential to fully involve the patient in the choice of the treatment to ensure an optimal compliance, especially when selecting the active surveillance strategy.⁵ In the modern era, in light of the excellent outcomes achieved in TC management, one of the high priorities is to deliver curative treatments while minimizing long-term toxicity. This focus can have a positive impact on quality of life and life expectancy of TC survivors.

Chemotherapy Toxicities

The most common chemotherapy regimens for TC treatment are cisplatin-based and include bleomycin, etoposide, and cisplatin (BEP) or etoposide, ifosfamide, and cisplatin (VIP). In cases in which the disease persists after initial chemotherapy, several successful salvage strategies are available, including either standard or high-dose chemotherapy approaches.⁶

Lung toxicity. The most severe and life threatening adverse effect of bleomycin is lung toxicity, characterized by dry cough, dyspnea, tachypnea, cyanosis, decreased exercise tolerance, and fever.⁷ Short-term respiratory complications at 3 years occur in up to 46% of patients (usually mild, self-limiting), however, a small fraction of patients may develop pulmonary fibrosis which carries a 10% mortality rate.8 Owing to fibrotic transformation in both lungs, with reticular opacities and the typical honeycomb pattern, interstitial lung diseases are more easily diagnosed using high-resolution computed tomography scans.9 Pre-treatment pulmonary function tests may be useful to monitor toxicity on treatment. An international study involving 38,907 patients demonstrated that the relationship between bleomycin and the development of pulmonary fibrosis had a statistically significant association with an increased risk of mortality from respiratory disorders.¹⁰ In addition, the cumulative dose, age at diagnosis, smoking history, renal impairment, and mediastinal radiation treatment are also risk factors for bleomycin-associated pneumonia.¹¹

Nephrotoxicity. It is well known that cisplatin damages the proximal and distal renal tubule epithelium and renal collecting duct system, as well as the glomeruli at higher doses.¹² Two long-term studies reported a persistent reduction in renal function in testicular cancer survivors (TCS) for many years after completion of chemotherapy compared to their baseline renal function.^{13,14} Furthermore, a Norwegian study involving 85 patients showed that more than 10 years after the end of treatment renal function was reduced by 14% among TCS who received chemotherapy, and by 8% in patients receiving radiotherapy alone.¹⁴ To limit the severity of kidney damage, healthcare professionals should administer hydration and avoid nephrotoxic drugs during cisplatin-based chemotherapy.

Peripheral neuropathy. After cisplatin-based chemotherapy, 20–40% of patients develop chronic peripheral neuropathy symptoms owing to the neurotoxic effect of cisplatin.^{15,16} Chronic peripheral neuropathy tends to improve gradually within a few months after the conclusion of treatment. However, in some patients the damage becomes chronic and does not regress.

It is important to point out that the risk of cisplatin-induced peripheral neuropathy is related to its cumulative dose.¹⁷ In the majority of patients, peripheral neuropathy resolves within 12 months, although it could persist beyond this timeframe in approximately 17% of the patients.¹⁸

Ototoxicity. Cisplatin is known to selectively damage the outer hair cells of the cochlea, causing tinnitus and high frequency hearing loss.¹⁹ Severe ototoxicity has been independently associated with older age, higher cumulative cisplatin dose, history of noise exposure, hypertension, and baseline renal impairment.^{20,21} There are no approved pharmacological treatments or preventative measures for cisplatin-induced ototoxicity. If possible, patients should use ear protection when exposed to loud noises. The 5-day BEP regimen is preferred to a 3-day regimen because maximal cisplatin concentrations may be directly related to the severity of ototoxicity.²²

Ocular toxicity. Retinal damage has also been associated with cisplatin treatment.^{23,24} High dose cisplatin can lead to retinal toxicity and macula pigmentary alterations.²⁵

Vascular toxicity. Patients with TC are at a higher risk of experiencing Raynaud's phenomenon. The symptoms usually start within a year after the therapy and primarily affect the fingers. Digital ischemia has been documented in 37% of TC patients receiving vinblastine-and bleomycin-containing combination treatment.²⁶ Those who smoke daily had a significantly stronger association with Raynaud-like symptoms and paresthesias (with odds ratios ranging from 1.5–2.2) compared to those who never smoked.²⁷

Chronic Cancer-Related Fatigue

Fatigue is a common and significant issue for TCS. The causes of fatigue in TCS are multifactorial and consist of physical, emotional, and psychosocial factors, including the cancer itself and the treatments used. Physical fatigue leads to decreased energy levels, muscle weakness, and difficulty in performing routine tasks. Cognitive fatigue, characterized by mental exhaustion and difficulty concentrating, can affect work performance, memory, and decision-making abilities. Chemotherapy and radiation therapy cause long-lasting fatigue owing to their impact on healthy cells and overall energy levels. A Norwegian multicenter study analyzed questionnaires from 1,431 patients concerning the evaluation of cancer-related fatigue and chronic general fatigue and reported a high prevalence of cancer-related fatigue among TCS compared to that of the general population.²⁸ Another study has shown that in TCS there is a notable increase in chronic fatigue, anxiety, and depression more than 10 years after treatment completion, along with lower testosterone levels. Moderateto-high physical activity appeared to offer a protective effect.²⁹

Avascular Necrosis of the Hip

Avascular necrosis (AVN) of the hip, also known as osteonecrosis of the femoral head, is a debilitating condition that affects 1-2% of long-term survivors of TC. Common signs and symptoms of AVN include persistent pain in the hip joint, limited range of motion, and radiation of pain from the hip joint to the groin or thigh area. Owing to its rarity, most of the reported cases of AVN of the hip are in the form of case reports.^{30,31} In AVN, the blood supply to the femoral head is disrupted, leading to the death of bone tissue. Cisplatin-based chemotherapy, especially when it includes high dose corticosteroids used as antiemetics, have negative effects on the blood vessels supplying the hip joint. Radiotherapy directed at the pelvic region can also cause damage to the blood vessels, resulting in an increased risk of AVN.³² The signs of AVN may be detected using MRI or CT scans. In severe cases of AVN, total hip replacement surgery may be necessary to alleviate pain and restore mobility.³³

Changes in Serum Testosterone, Luteinizing Hormone (LH) and Follicle-Stimulating Hormone (FSH), Hypogonadism, Fertility, Sexual Dysfunction

Treatments employed in TC can have long-term effects on the endocrine system. Several studies have reported that TCS often experience reductions in serum testosterone levels³⁴⁻³⁷ resulting from the direct destruction of Leydig cells, which are responsible for testosterone production. Disruption in the hypothalamic-pituitary-gonadal (HPG) axis can occur with consequent changes in luteinizing hormone (LH) and follicle-stimulating hormone (FSH) levels.^{38,39} Low testosterone levels result in various symptoms, including fatigue, decreased libido, erectile dysfunction, and reduced muscle mass.⁴⁰ It is important to monitor hormone levels in TCS and consider appropriate interventions, such as testosterone replacement therapy. The long-term effects of cisplatin-based chemotherapy on reproductive health and sexual function have become increasingly important. Studies have shown that up to 80% of TCS treated with more than 4 cycles of cisplatin-based chemotherapy experience hypogonadism.⁴¹ The most common causes of hypogonadism are age, testicular dysgenesis syndrome, chemotherapy, or post-orchiectomy radiation. According to a Norwegian study, TCS treated with radiation therapy or chemotherapy had a significantly increased risk of low testosterone levels. Additionally, they showed elevated levels of LH and FSH during long-term follow up. Possible effects of hypogonadism include decreased libido, erectile dysfunction, muscular weakness, osteoporosis, fatigue, and depression.⁴² Moreover, TC and its treatments can have a significant impact on fertility. It has been observed that the production of spermatozoa is often reduced or even absent at diagnosis in patients with TC.43,44 Radiotherapy and chemotherapy treatments have the ability to induce alterations in the quality and quantity of spermatozoa in up to 30% of patients.^{45,46} In particular, the greatest impact on the deficiency in the quality and quantity of spermatozoa seems to occur 3-6 months after the end of treatments, with variations related to the specific therapy, dose, and duration of administration. It is also known that the recovery time of spermatogenesis is slower (up to 24 months after the end of treatments) in cases in which more than 3 cycles of chemotherapy were delivered or after radiotherapy.⁴⁷ Therefore, it is crucial to discuss fertility preservation options with TC patients before starting treatment. Erectile dysfunction is caused by the physical and psychological effects of the disease itself, as well as the treatments involved, especially considering that radiotherapy mainly leads to erectile dysfunction, while retroperitoneal lymph node dissection is mainly responsible for ejaculatory dysfunction.⁴⁸ Overall, sexual dysfunction has been reported in 30-50% of patients.49,50

Finally, vitamin D deficiency has been reported in TC patients. It is unclear if the deficiency is related to the reduced gonadal activation of vitamin D or if it is a pre-existing condition. Some data also suggest a specific association of vitamin D deficiency with specific subtypes of germ cell tumors.⁵¹

Cardiotoxicity and Metabolic Syndrome

Chemotherapy has been associated with an increased risk of the development of heart failure, arrhythmias, and impaired cardiac function in TCS. A recent retrospective analysis performed on 44,975 U.S. men with TC that is registered in the Surveillance, Epidemiology, and End Results (SEER) database has shown that the most common noncancer cause of death, at least one year after diagnosis, was heart disease.52 In addition, radiotherapy has been associated with a higher long-term risk of diabetes.⁵³ Compared to patients only receiving surgery, those treated with radiation therapy or chemotherapy were more likely to receive cardiologic drugs.⁵⁴ Several mechanisms have been proposed to explain the cardiotoxic effects of these agents. According to the direct vascular damage hypothesis, cisplatin or bleomycin cause direct damage to blood vessels as demonstrated by an increased release of Von Willebrand factor from endothelial cells.⁵⁵ Hypogonadism and testosterone deficiency can also lead to a pro-inflammatory state, endothelial dysfunction, and an increased risk of cardiovascular disease.^{56,57} A study involving TCS that included a 4-year follow-up has demonstrated that patients who underwent chemotherapy were more likely to have metabolic syndrome than patients who underwent surgery alone. Furthermore, the incidence of metabolic syndrome was cisplatin dose dependent.⁵⁷ Monitoring cardiac function through echocardiography and with electrocardiograms can help detect early signs of cardiotoxicity in TCS.

Risk of Secondary Malignancies and Metachronous Contralateral TC

Over the years, numerous studies have documented an increased risk of second malignancies in TCS. The risk appears to be increased especially after radiotherapy, although chemotherapy alone and the association of radiotherapy and chemotherapy can effectively contribute to the development of secondary tumors. For instance, radiotherapy has been associated with a 1.5- to 4.4-fold increase in the risk of gastrointestinal, lung, and genitourinary cancers.⁵⁸ Moreover, the risk of leukemia has been shown to be three times higher in patients treated with radiotherapy.⁵⁹ The risk of cancer after ionizing radiation follows a linear doseresponse model.⁶⁰ Chemotherapy with cisplatin and etoposide has also been associated with significantly elevated risks of secondary leukemia and a 2-fold greater risk of developing solid tumors compared with surgery alone.⁶¹ Moreover, there is evidence suggesting a significant correlation between the cumulative dose of cisplatin and etoposide, and the risk of leukemia.⁶²⁻⁶⁶ These risks appear to be similar for seminoma and nonseminoma types of TC.⁶⁷ Patients treated with both radiotherapy and chemotherapy have the highest risk of developing secondary malignancies.^{61,68}

Metachronous contralateral testicular cancer occurs in approximately 1% to 5% of TCS.⁶⁹ Younger age and seminoma histology are associated with a higher risk of contralateral involvement.^{70,71} Individuals with a family history of TC, cryptorchidism, infertility, or certain genetic abnormalities also have an increased risk of developing contralateral cancer.^{55,72-74}

Psychosocial Distress

TC has a profound psychological and emotional impact on TCS. The experience of the diagnosis of TC occurs in a critical period of life in which young people are preparing to become independent, establish intimate emotional relationships, along with the prospect of creating a family, explore their sexuality, and cultivate professional prospects. The desire for normality is strongly felt in these patients. It is not uncommon for survivors to experience anxiety, depression, and feelings of uncertainty about their future. The diagnosis and treatment process can be emotionally challenging, often leading to a sense of loss, body image issues, and sexual concerns. Additionally, survivors may struggle with fear of recurrence, financial burdens, and difficulties in maintaining relationships.75-78 Furthermore, the physical changes resulting from surgery, chemotherapy, or radiation therapy have a significant impact on body image and self-esteem. The loss of a testicle can lead to an alteration in the perception of oneself and to sexual disorders that affect one's sense of masculinity, which can cause feelings of inadequacy or insecurity. Additionally, the fear of cancer recurrence and the uncertainty surrounding long-term prognosis can create significant psychological distress.79 This psychological distress impacts their ability to

engage in daily activities, maintain relationships, and pursue future goals.⁸⁰⁻⁸²

However, with proper support and psychological interventions, survivors can effectively manage and cope with psychosocial distress, improving their quality of life.

Taking care of patients with TC necessarily involves the existence of an integrated multidisciplinary team, with specific expertise in communication and the doctor-patient relationship.^{5,83-85}

Long-Term Mortality

Although effective treatments and early detection have significantly improved the prognosis for TC patients, the long-term toxicities negatively impact their long-term survival.^{10,86-88} High mortality seen with long term follow up has been reported in a Norwegian study that analyzed TC survival in a population-based database. The long-term relative survival (RS) among TC patients was significantly shorter than that of non testis cancer patients, especially after 30 years of follow-up. The authors observed a continuous decline in long-term RS, except for seminomas diagnosed after 1999, owing to the extensive use of adjuvant radiotherapy before that period. RS was also significantly reduced among patients >40 years of age at the time of the diagnosis. The main cause of the decline in RS was attributed to the late toxicity of chemotherapy and radiation therapy.89

In conclusion, understanding the long-term mortality of TCS has important implications for their long-term health and well-being. It is important for survivors to be cognizant of these potential risks and take proactive action to mitigate long-term mortality. Changes in treatment modalities, regular follow-up appointments, lifestyle modifications, and participation in supportive care programs are essential components of a comprehensive approach to long-term survivorship.

Correspondence

Lucia Nappi, MD Email: lucia.nappi@bccancer.bc.ca

Financial Disclosures

M.P.: None declared. L.N.: None declared.

References

- Cook MB, McGlynn KA. International trends in the incidence of testicular cancer, 1973-2002. Cancer Epidemiol Biomarkers Prev. 2010;19(5):1151-1159. doi:10.1158/1055-9965.Epi-10-0031
- Park JS, Kim J, Elghiaty A, Ham WS. Recent global trends in testicular cancer incidence and mortality. Medicine (Baltimore). 2018;97(37):e12390. doi:10.1097/md.000000000012390
- Giona S. The Epidemiology of Testicular Cancer. In: Barber N, Ali A, editors. Urologic Cancers Brisbane (AU): Exon Publications; 2022.
- Smith ZL, Werntz RP, Eggener SE. Testicular cancer: epidemiology, diagnosis, and management. Med Clin North Am. 2018;102(2):251-264. doi:10.1016/j. mcna.2017.10.003
- Condello C, Rescigno P, Ottaviano M, Nappi L, Tortora M, de Placido S, et al. Clinical features and psychological aspects of the decision-making process in stage I testicular germ cell tumors. Future Oncol. 2018;14(16):1591-1599. doi:10.2217/fon-2017-0670
- Cheng L, Albers P, Berney DM, Feldman DR, Daugaard G, Gilligan T, et al. Testicular cancer. Nat Rev Dis Primers. 2018;4(1):29. doi:10.1038/s41572-018-0029-0
- Della Latta V, Cecchettini A, Del Ry S, Morales MA. Bleomycin in the setting of lung fibrosis induction: From biological mechanisms to counteractions. Pharmacol Res. 2015;97:122-130. doi:10.1016/j. phrs.2015.04.012
- Moeller A, Rodriguez-Lecompte JC, Wang L, Gauldie J, Kolb M. Models of pulmonary fibrosis. Drug Discovery Today: Disease Models. 2006;3(3):243-249. doi:https://doi.org/10.1016/j.ddmod.2006.09.006
- Flaherty KR, Mumford JA, Murray S, Kazerooni EA, Gross BH, Colby TV, et al. Prognostic implications of physiologic and radiographic changes in idiopathic interstitial pneumonia. Am J Respir Crit Care Med. 2003;168(5):543-548. doi:10.1164/rccm.200209-1112OC
- Fosså SD, Gilbert E, Dores GM, Chen J, McGlynn KA, Schonfeld S, et al. Noncancer causes of death in survivors of testicular cancer. J Natl Cancer Inst. 2007;99(7):533-544. doi:10.1093/jnci/djk111
- O'Sullivan JM, Huddart RA, Norman AR, Nicholls J, Dearnaley DP, Horwich A. Predicting the risk of bleomycin lung toxicity in patients with germ-cell tumours. Ann Oncol. 2003;14(1):91-96. doi:10.1093/ annonc/mdg020
- Higuchi K, Yanagawa T. Evaluating dose of cisplatin responsible for causing nephrotoxicity. PLoS One. 2019;14(4):e0215757. doi:10.1371/journal. pone.0215757
- Hansen SW, Groth S, Daugaard G, Rossing N, Rørth M. Long-term effects on renal function and blood pressure of treatment with cisplatin, vinblastine, and bleomycin in patients with germ cell cancer. J Clin Oncol. 1988;6(11):1728-1731. doi:10.1200/ jco.1988.6.11.1728

- 14.Fosså SD, Aass N, Winderen M, Börmer OP, Olsen DR. Long-term renal function after treatment for malignant germ-cell tumours. Ann Oncol. 2002;13(2):222-228. doi:10.1093/annonc/mdf048
- Meijer C, de Vries EG, Marmiroli P, Tredici G, Frattola L, Cavaletti G. Cisplatin-induced DNA-platination in experimental dorsal root ganglia neuronopathy. Neurotoxicology. 1999;20(6):883-887.
- McDonald ES, Randon KR, Knight A, Windebank AJ. Cisplatin preferentially binds to DNA in dorsal root ganglion neurons in vitro and in vivo: a potential mechanism for neurotoxicity. Neurobiol Dis. 2005;18(2):305-313. doi:10.1016/j.nbd.2004.09.013
- Sprauten M, Darrah TH, Peterson DR, Campbell ME, Hannigan RE, Cvancarova M, et al. Impact of longterm serum platinum concentrations on neuroand ototoxicity in Cisplatin-treated survivors of testicular cancer. J Clin Oncol. 2012;30(3):300-307. doi:10.1200/jco.2011.37.4025
- von Schlippe M, Fowler CJ, Harland SJ. Cisplatin neurotoxicity in the treatment of metastatic germ cell tumour: time course and prognosis. Br J Cancer. 2001;85(6):823-826. doi:10.1054/bjoc.2001.2006
- Bauer CA, Brozoski TJ. Cochlear structure and function after round window application of ototoxins. Hear Res. 2005;201(1-2):121-131. doi:10.1016/j. heares.2004.09.008
- 20. Langer T, am Zehnhoff-Dinnesen A, Radtke S, Meitert J, Zolk O. Understanding platinum-induced ototoxicity. Trends Pharmacol Sci. 2013;34(8):458-469. doi:10.1016/j.tips.2013.05.006
- Frisina RD, Wheeler HE, Fossa SD, Kerns SL, Fung C, Sesso HD, et al. Comprehensive audiometric analysis of hearing impairment and tinnitus after cisplatin-based chemotherapy in survivors of adultonset cancer. J Clin Oncol. 2016;34(23):2712-2720. doi:10.1200/jco.2016.66.8822
- Haugnes HS, Bosl GJ, Boer H, Gietema JA, Brydøy M, Oldenburg J, et al. Long-term and late effects of germ cell testicular cancer treatment and implications for follow-up. J Clin Oncol. 2012;30(30):3752-3763. doi:10.1200/jco.2012.43.4431
- Becher R, Schütt P, Osieka R, Schmidt CG. Peripheral neuropathy and ophthalmologic toxicity after treatment with cis-dichlorodiaminoplatinum II. J Cancer Res Clin Oncol. 1980;96(2):219-222. doi:10.1007/bf00405506
- Berman IJ, Mann MP. Seizures and transient cortical blindness associated with cis-platinum (II) diamminedichloride (PDD) therapy in a thirtyyear-old man. Cancer. 1980;45(4):764-766. doi:10.1002/1097-0142(19800215)45:4<764::aidcncr2820450425>3.0.co;2-q
- Dulz S, Asselborn NH, Dieckmann KP, Matthies C, Wagner W, Weidmann J, et al. Retinal toxicity after cisplatin-based chemotherapy in patients with germ cell cancer. J Cancer Res Clin Oncol. 2017;143(7):1319-1325. doi:10.1007/s00432-017-2384-8
- 26. Teutsch C, Lipton A, Harvey HA. Raynaud's phenomenon as a side effect of chemotherapy with vinblastine and bleomycin for testicular carcinoma. Cancer Treat Rep. 1977;61(5):925-926.

- Brydøy M, Oldenburg J, Klepp O, Bremnes RM, Wist EA, Wentzel-Larsen T, et al. Observational study of prevalence of long-term Raynaud-like phenomena and neurological side effects in testicular cancer survivors. J Natl Cancer Inst. 2009;101(24):1682-1695. doi:10.1093/jnci/djp413
- Orre IJ, Fosså SD, Murison R, Bremnes R, Dahl O, Klepp O, et al. Chronic cancer-related fatigue in long-term survivors of testicular cancer. J Psychosom Res. 2008;64(4):363-371. doi:10.1016/j. jpsychores.2008.01.002
- Sprauten M, Haugnes HS, Brydøy M, Kiserud C, Tandstad T, Bjøro T, et al. Chronic fatigue in 812 testicular cancer survivors during long-term followup: increasing prevalence and risk factors. Ann Oncol. 2015;26(10):2133-2140. doi:10.1093/annonc/mdv328
- Winquist EW, Bauman GS, Balogh J. Nontraumatic osteonecrosis after chemotherapy for testicular cancer: a systematic review. Am J Clin Oncol. 2001;24(6):603-606. doi:10.1097/00000421-200112000-00015
- Cook AM, Dzik-Jurasz AS, Padhani AR, Norman A, Huddart RA. The prevalence of avascular necrosis in patients treated with chemotherapy for testicular tumours. Br J Cancer. 2001;85(11):1624-1626. doi:10.1054/bjoc.2001.2155
- Michalecki L, Gabryś D, Kulik R, Wydmański J, Trela K. Radiotherapy induced hip joint avascular necrosistwo cases report. Rep Pract Oncol Radiother. 2011;16(5):198-201. doi:10.1016/j.rpor.2011.04.004
- Chang C, ., Greenspan A, ., Beltran J, Gershwin ME. Osteonecrosis. In: Firestein GS, Budd RC, S.E. G, McInnes IB, O'Dell JR, editors. Kelley and Firestein's Textbook of Rheumatology: Elsevier; 2017. p. 1767-1787.
- Petersen PM, Skakkebaek NE, Vistisen K, Rørth M, Giwercman A. Semen quality and reproductive hormones before orchiectomy in men with testicular cancer. J Clin Oncol. 1999;17(3):941-947. doi:10.1200/ jco.1999.17.3.941
- Joensen UN, Jørgensen N, Rajpert-De Meyts E, Skakkebaek NE. Testicular dysgenesis syndrome and Leydig cell function. Basic Clin Pharmacol Toxicol. 2008;102(2):155-161. doi:10.1111/j.1742-7843.2007.00197.x
- Huddart RA, Norman A, Moynihan C, Horwich A, Parker C, Nicholls E, et al. Fertility, gonadal and sexual function in survivors of testicular cancer. Br J Cancer. 2005;93(2):200-207. doi:10.1038/sj.bjc.6602677
- Nord C, Bjøro T, Ellingsen D, Mykletun A, Dahl O, Klepp O, et al. Gonadal hormones in long-term survivors 10 years after treatment for unilateral testicular cancer. Eur Urol. 2003;44(3):322-328. doi:10.1016/s0302-2838(03)00263-x
- Müller J. Impact of cancer therapy on the reproductive axis. Horm Res. 2003;59 Suppl 1:12-20. doi:10.1159/000067835
- Ni FD, Hao SL, Yang WX. Molecular insights into hormone regulation via signaling pathways in Sertoli cells: with discussion on infertility and testicular tumor. Gene. 2020;753:144812. doi:10.1016/j. gene.2020.144812

- 40. Wiechno P, Demkow T, Kubiak K, Sadowska M, Kamińska J. The quality of life and hormonal disturbances in testicular cancer survivors in Cisplatin era. Eur Urol. 2007;52(5):1448-1454. doi:10.1016/j. eururo.2007.05.012
- Isaksson S, Bogefors K, Ståhl O, Eberhard J, Giwercman YL, Leijonhufvud I, et al. High risk of hypogonadism in young male cancer survivors. Clin Endocrinol (Oxf). 2018;88(3):432-441. doi:10.1111/ cen.13534
- Sprauten M, Brydøy M, Haugnes HS, Cvancarova M, Bjøro T, Bjerner J, et al. Longitudinal serum testosterone, luteinizing hormone, and folliclestimulating hormone levels in a population-based sample of long-term testicular cancer survivors. J Clin Oncol. 2014;32(6):571-578. doi:10.1200/ jco.2013.51.2715
- 43. Williams DHt, Karpman E, Sander JC, Spiess PE, Pisters LL, Lipshultz LI. Pretreatment semen parameters in men with cancer. J Urol. 2009;181(2):736-740. doi:10.1016/j.juro.2008.10.023
- 44. Djaladat H, Burner E, Parikh PM, Beroukhim Kay D, Hays K. The association between testis cancer and semen abnormalities before orchiectomy: a systematic review. J Adolesc Young Adult Oncol. 2014;3(4):153-159. doi:10.1089/jayao.2014.0012
- Cvancarova M, Samuelsen SO, Magelssen H, Fosså SD. Reproduction rates after cancer treatment: experience from the Norwegian radium hospital. J Clin Oncol. 2009;27(3):334-343. doi:10.1200/ jco.2007.15.3130
- Taksey J, Bissada NK, Chaudhary UB. Fertility after chemotherapy for testicular cancer. Arch Androl. 2003;49(5):389-395. doi:10.1080/01485010390219917
- Paoli D, Gallo M, Rizzo F, Spanò M, Leter G, Lombardo F, et al. Testicular cancer and sperm DNA damage: short- and long-term effects of antineoplastic treatment. Andrology. 2015;3(1):122-128. doi:10.1111/ j.2047-2927.2014.00250.x
- Tinkler SD, Howard GC, Kerr GR. Sexual morbidity following radiotherapy for germ cell tumours of the testis. Radiother Oncol. 1992;25(3):207-212. doi:10.1016/0167-8140(92)90270-5
- 49. Jonker-Pool G, Van de Wiel HB, Hoekstra HJ, Sleijfer DT, Van Driel MF, Van Basten JP, et al. Sexual functioning after treatment for testicular cancer-review and meta-analysis of 36 empirical studies between 1975-2000. Arch Sex Behav. 2001;30(1):55-74. doi:10.1023/a:1026468707362
- Jonker-Pool G, van Basten JP, Hoekstra HJ, van Driel MF, Sleijfer DT, Koops HS, et al. Sexual functioning after treatment for testicular cancer: comparison of treatment modalities. Cancer. 1997;80(3):454-464. doi:10.1002/(sici)1097-0142(19970801)80:3<454::aidcncr13>3.0.co;2-w
- Nappi L, Ottaviano M, Rescigno P, Fazli L, Gleave ME, Damiano V, et al. Long term deficiency of vitamin D in germ cell testicular cancer survivors. Oncotarget. 2018;9(30):21078-21085. doi:10.18632/ oncotarget.24925

- Wang Z, Li B, Xing J, Gong Z, Xu A, Wang Z. Causes of death after testicular cancer diagnosis: a US population-based analysis. BMC Urol. 2023;23(1):144. doi:10.1186/s12894-023-01309-3
- Lauritsen J, Hansen MK, Bandak M, Kreiberg MB, Skøtt JW, Wagner T, et al. Cardiovascular risk factors and disease after male germ cell cancer. J Clin Oncol. 2020;38(6):584-592. doi:10.1200/jco.19.01180
- Huddart RA, Norman A, Shahidi M, Horwich A, Coward D, Nicholls J, et al. Cardiovascular disease as a longterm complication of treatment for testicular cancer. J Clin Oncol. 2003;21(8):1513-1523. doi:10.1200/ jco.2003.04.173
- Dieckmann KP, Struss WJ, Budde U. Evidence for acute vascular toxicity of cisplatin-based chemotherapy in patients with germ cell tumour. Anticancer Res. 2011;31(12):4501-4505.
- 56. Meinardi MT, Gietema JA, van der Graaf WT, van Veldhuisen DJ, Runne MA, Sluiter WJ, et al. Cardiovascular morbidity in long-term survivors of metastatic testicular cancer. J Clin Oncol. 2000;18(8):1725-1732. doi:10.1200/jco.2000.18.8.1725
- Haugnes HS, Aass N, Fosså SD, Dahl O, Klepp O, Wist EA, et al. Components of the metabolic syndrome in long-term survivors of testicular cancer. Ann Oncol. 2007;18(2):241-248. doi:10.1093/annonc/mdl372
- Travis LB, Curtis RE, Storm H, Hall P, Holowaty E, Van Leeuwen FE, et al. Risk of second malignant neoplasms among long-term survivors of testicular cancer. J Natl Cancer Inst. 1997;89(19):1429-1439. doi:10.1093/jnci/89.19.1429
- Travis LB, Andersson M, Gospodarowicz M, van Leeuwen FE, Bergfeldt K, Lynch CF, et al. Treatmentassociated leukemia following testicular cancer. J Natl Cancer Inst. 2000;92(14):1165-1171. doi:10.1093/ jnci/92.14.1165
- Møller H, Mellemgaard A, Jacobsen GK, Pedersen D, Storm HH. Incidence of second primary cancer following testicular cancer. Eur J Cancer. 1993;29a(5):672-676. doi:10.1016/s0959-8049(05)80344-2
- Wanderås EH, Fosså SD, Tretli S. Risk of subsequent non-germ cell cancer after treatment of germ cell cancer in 2006 Norwegian male patients. Eur J Cancer. 1997;33(2):253-262. doi:10.1016/s0959-8049(96)00458-3
- Bokemeyer C, Schmoll HJ, Kuczyk MA, Beyer J, Siegert W. Risk of secondary leukemia following high cumulative doses of etoposide during chemotherapy for testicular cancer. J Natl Cancer Inst. 1995;87(1):58-60. doi:10.1093/jnci/87.1.58

- 63. Hunger SP, Sklar J, Link MP. Acute lymphoblastic leukemia occurring as a second malignant neoplasm in childhood: report of three cases and review of the literature. J Clin Oncol. 1992;10(1):156-163. doi:10.1200/jco.1992.10.1.156
- Stewart DJ, Mikhael NZ, Nanji AA, Nair RC, Kacew S, Howard K, et al. Renal and hepatic concentrations of platinum: relationship to cisplatin time, dose, and nephrotoxicity. J Clin Oncol. 1985;3(9):1251-1256. doi:10.1200/jco.1985.3.9.1251
- 65. Uozumi J, Ueda T, Yasumasu T, Koikawa Y, Naito S, Kumazawa J, et al. Platinum accumulation in the kidney and liver following chemotherapy with cisplatin in humans. Int Urol Nephrol. 1993;25(3):215-220.
- Kollmannsberger C, Hartmann JT, Kanz L, Bokemeyer C. Therapy-related malignancies following treatment of germ cell cancer. Int J Cancer. 1999;83(6):860-863. doi:10.1002/(sici)1097-0215(19991210)83:6<860::aid-ijc32>3.0.co;2-l
- 67. Milano MT, Dinh PC, Yang H, Zaid MA, Fossa SD, Feldman DR, et al. Solid and hematologic neoplasms after testicular cancer: a US population-based study of 24900 survivors. JNCI Cancer Spectr. 2020;4(3):pkaa017. doi:10.1093/jncics/pkaa017
- 68. van den Belt-Dusebout AW, de Wit R, Gietema JA, Horenblas S, Louwman MW, Ribot JG, et al. Treatment-specific risks of second malignancies and cardiovascular disease in 5-year survivors of testicular cancer. J Clin Oncol. 2007;25(28):4370-4378. doi:10.1200/jco.2006.10.5296
- Maroto P, García Del Muro X, Valverde C, Pinto A, Sanchez A, Guma J, et al. Incidence and clinical pattern of contralateral synchronous and metachronous germ cell testicular cancer. Urol Oncol. 2021;39(2):135.e117-135.e123. doi:10.1016/j. urolonc.2020.11.004
- Tabernero J, Paz-Ares L, Salazar R, Lianes P, Guerra J, Borrás J, et al. Incidence of contralateral germ cell testicular tumors in South Europe: report of the experience at 2 Spanish university hospitals and review of the literature. J Urol. 2004;171(1):164-167. doi:10.1097/01.ju.0000099893.79138.55
- 71. Theodore C, Terrier-Lacombe MJ, Laplanche A, Benoit G, Fizazi K, Stamerra O, et al. Bilateral germ-cell tumours: 22-year experience at the Institut Gustave Roussy. Br J Cancer. 2004;90(1):55-59. doi:10.1038/ sj.bjc.6601464

- 72. Del Risco Kollerud R, Ruud E, Haugnes HS, Cannon-Albright LA, Thoresen M, Nafstad P, et al. Family history of cancer and risk of paediatric and young adult's testicular cancer: A Norwegian cohort study. Br J Cancer. 2019;120(10):1007-1014. doi:10.1038/ s41416-019-0445-2
- Carmignani L, Bozzini G. Re: Increased incidence of testicular cancer in men presenting with infertility and abnormal semen analysis. J. D. Raman, C. F. Nobert and M. Goldstein. J Urol. 2006;175(4):1574; author reply 1574. doi:10.1016/s0022-5347(05)00703-2
- Dieckmann KP, Pichlmeier U. The prevalence of familial testicular cancer: an analysis of two patient populations and a review of the literature. Cancer. 1997;80(10):1954-1960.
- Kaasa S, Aass N, Mastekaasa A, Lund E, Fosså SD. Psychosocial well-being in testicular cancer patients. Eur J Cancer. 1991;27(9):1091-1095. doi:10.1016/0277-5379(91)90299-s
- Schepisi G, De Padova S, De Lisi D, Casadei C, Meggiolaro E, Ruffilli F, et al. Psychosocial issues in long-term survivors of testicular cancer. Front Endocrinol (Lausanne). 2019;10:113. doi:10.3389/ fendo.2019.00113
- 77. Smith AB, Rutherford C, Butow P, Olver I, Luckett T, Grimison P, et al. A systematic review of quantitative observational studies investigating psychological distress in testicular cancer survivors. Psychooncology. 2018;27(4):1129-1137. doi:10.1002/ pon.4596
- Fosså SD, Dahl AA, Loge JH. Fatigue, anxiety, and depression in long-term survivors of testicular cancer. J Clin Oncol. 2003;21(7):1249-1254. doi:10.1200/ jco.2003.08.163
- 79. Shrem NS, Wood L, Hamilton RJ, Kuhathaas K, Czaykowski P, Roberts M, et al. Testicular cancer survivorship: long-term toxicity and management. Can Urol Assoc J. 2022;16(8):257-272. doi:10.5489/ cuaj.8009
- Dahl AA, Mykletun A, Fosså SD. Quality of life in survivors of testicular cancer. Urol Oncol. 2005;23(3):193-200. doi:10.1016/j. urolonc.2005.03.004
- Wang AW, Hoyt MA. Cancer-related masculinity threat in young adults with testicular cancer: the moderating role of benefit finding. Anxiety Stress Coping. 2020;33(2):207-215. doi:10.1080/10615806.2020.171 3447

- Carpentier MY, Fortenberry JD. Romantic and sexual relationships, body image, and fertility in adolescent and young adult testicular cancer survivors: a review of the literature. J Adolesc Health. 2010;47(2):115-125. doi:10.1016/j.jadohealth.2010.04.005
- De Padova S, Casadei C, Berardi A, Bertelli T, Filograna A, Cursano MC, et al. Caregiver emotional burden in testicular cancer patients: from patient to caregiver support. Front Endocrinol (Lausanne). 2019;10:318. doi:10.3389/fendo.2019.00318
- Skoogh J, Steineck G, Johansson B, Wilderäng U, Stierner U. Psychological needs when diagnosed with testicular cancer: findings from a populationbased study with long-term follow-up. BJU Int. 2013;111(8):1287-1293. doi:10.1111/j.1464-410X.2012.11696.x
- Doyle R, Craft P, Turner M, Paterson C. Identifying the unmet supportive care needs of individuals affected by testicular cancer: a systematic review. J Cancer Surviv. 2022. doi:10.1007/s11764-022-01219-7
- Gandaglia G, Becker A, Trinh QD, Abdollah F, Schiffmann J, Roghmann F, et al. Long-term survival in patients with germ cell testicular cancer: a population-based competing-risks regression analysis. Eur J Surg Oncol. 2014;40(1):103-112. doi:10.1016/j.ejso.2013.09.019
- Lavi A, Clark R, Ly TL, Nair SM, Hetou K, Haan M, et al. Long-term testis cancer survivors in Canadamortality risks in a large population-based cohort. Eur Urol Open Sci. 2020;22:54-60. doi:10.1016/j. euros.2020.10.005
- Fung C, Travis LB. Testicular cancer survivorship: looking back to move forward. J Clin Oncol. 2021;39(32):3531-3534. doi:10.1200/jco.21.01984
- Hellesnes R, Myklebust T, Fosså SD, Bremnes RM, Karlsdottir Á, Kvammen Ø, et al. Testicular cancer in the Cisplatin era: causes of death and mortality rates in a population-based cohort. J Clin Oncol. 2021;39(32):3561-3573. doi:10.1200/jco.21.00637

About the Authors



Arman Zereshkian, MD

Dr. Zereshkian is a fourth year Medical Oncology resident at the University of Toronto. He completed his pharmacy degree and undergraduate medical education at the University of Toronto, and completed Internal Medicine training at McMaster University.

Affiliations: Princess Margaret Cancer Centre, University Health Network, Toronto, Canada University of Toronto, Toronto, Canada



Erica S. Tsang, MD

Dr. Tsang is a GI medical oncologist at the Princess Margaret Cancer Centre and Assistant Professor at the University of Toronto. She completed her Internal Medicine and Medical Oncology training at the University of British Columbia, followed by further training in GI and early phase oncology at the University of California, San Francisco. Her research interests include genomics and clinical trials, with a focus on pancreatic cancer.

Affiliations: Princess Margaret Cancer Centre, University Health Network, Toronto, Canada University of Toronto, Toronto, Canada

An Evolving Paradigm in Borderline Resectable and Locally Advanced Pancreatic Cancer: Current Strategies and Opportunities for the Future

Arman Zereshkian, MD Erica S. Tsang, MD

Introduction

Pancreatic ductal adenocarcinoma (PDAC), a cancer of the gastrointestinal tract, has been increasing in incidence, with an estimated doubling worldwide over the past two decades.¹ Despite increases in awareness and innovations in genomics and drug discovery, 5-year survival remains low, at only 10%. This is in part owing to the majority of patients being diagnosed at the advanced stage of the disease, in addition to chemotherapy recalcitrant disease.²

Surgical resection is necessary for a potential cure, however, this is only possible for the 10% of patients who present with resectable disease and potentially for those with borderline resectable disease.³ Locally advanced pancreatic cancer accounts for approximately 30% of those with PDAC and most of those patients are often precluded from curative intent surgery due to major vascular invasion and local infiltration into peri-pancreatic soft tissue. In cases of locally advanced disease, induction chemotherapy is often used, identifying the subgroup of patients more suited for local treatments and those who may later develop metastases. The treatment regimens used for patients with locally advanced PDAC are often extrapolated from trials involving patients with metastatic disease. In some cases, responses to neoadjuvant therapy have allowed for surgical resection, albeit these aggressive resections were associated with significant morbidity.4

There is growing interest in identifying the optimal neoadjuvant treatment for patients with borderline resectable pancreatic cancer (BRPC) and locally advanced PDAC (LAPC) in an effort to improve outcomes. Here we review therapeutic strategies for borderline resectable and locally advanced PDAC, with a focus on novel systemic therapy regimens, chemoradiation, and different radiation modalities.

All in the Definition

The definition of "resectability" has been subject to intense debate and remains variable. The National Comprehensive Cancer Network (NCCN) definitions for resectable, borderline resectable, and locally advanced disease are based on arterial and venous involvement; namely, the superior mesenteric artery, celiac axis artery (CAA), common hepatic artery (CHA), superior mesenteric vein, and portal vein (PV) (**Figure 1**).

Evolving surgical techniques have improved resectability in what was previously classified as BRPC. There is also considerable ambiguity on what constitutes borderline resectability, because patients that have LAPC are defined as having BRPC or vice versa.^{5,6} In general, patients with BRPC must have <180% abutment of the superior mesenteric artery (SMA), short-segment or small contact with CHA or CAA, whereas patients with LAPC have more than a 180-degree involvement of the SMA. Other guidelines include the MD Anderson Classification (MDACC) and International Association of Pancreatology (IAP), with a slight variance in the CAA, CHA, superior mesenteric vein (SMV), and PV involvement; however, if no



Figure 1. Illustration of resectable, borderline resectable, and locally advanced (unresectable) pancreatic cancers. The figure demonstrates definition based on involvement of the superior mesenteric vein (SMV) or superior mesenteric artery (SMA); *courtesy of Arman Zereshkian, MD and Erica S. Tsang, MD*

reconstructive options or >180 degree vessel involvement or involvement of the duodenum is noted, an LAPC classification is given.⁷ Whenever possible, decisions on the treatment of patients with BRPC/LAPC should be made in a multidisciplinary setting involving experienced hepatobiliary surgeons, radiation oncologists, and medical oncologists.⁸

Borderline Resectable Pancreatic Cancer

The optimal treatment approach for patients with BRPC is not yet defined. Based on the currently available evidence, guidelines generally recommend neoadjuvant intent chemotherapy (NAC). The rationale used by clinicians in offering NAC is to increase margin negative (R0) resection rates, to identify patients with rapidly progressive disease who can be spared futile surgery, and to optimize the chance of perioperative therapy, particularly considering that prolonged post-surgical recovery may impede the timely initiation of adjuvant therapy. There is also the potential to improve overall survival (OS) by treating micrometastatic disease. It should be noted that some trials include patients with resectable, BRPC, or LAPC disease, which also adds complexity in interpreting this data.

Optimizing Induction Systemic Therapy Approaches in BRPC

Table 1 provides a summary of recent studieson BRPC. One of the largest phase III multicentrestudies to assess the role of neoadjuvant

chemoradiation in patients with resectable pancreatic cancer and BRPC was the Dutch PREOPANC trial.⁹ In this trial, patients were randomized to receive neoadjuvant gemcitabine with gemcitabine-based radiation (36 Gy in 15 fractions) then 2 weekly doses of gemcitabine followed by surgery and adjuvant gemcitabine for 4 cycles compared to upfront surgery and adjuvant gemcitabine for 6 cycles. An updated analysis published in 2022 demonstrated a difference in the median OS of 1.4 months (15.7 months vs. 14.3 months) favouring the neoadjuvant chemoradiation group despite a hazard ratio (HR) of 0.73. The 5-year OS was higher at 20.5% in the neoadjuvant group compared to 6.5% in the upfront surgery arm. Subgroup analysis of patients with BRPC favoured neoadjuvant chemoradiation. This trial enrolled patients between 2013 and 2017, and since then, the standard of care for adjuvant therapy has changed to include combination regimens. Thus, further trials are required using these newer regimens. It is notable that over half of the patients who participated in this trial were above the age of 65 years and had a World Health Organization (WHO) performance status of 1 or 2. Therefore, this regimen remains applicable in more frail or elderly patients who may be unfit for standard of care adjuvant chemotherapy.

The phase II multicentre ESPAC5 trial compared upfront surgery with three different neoadjuvant treatment arms and included 90 patients with BRPC.¹⁰ These treatment arms included neoadjuvant gemcitabine/capecitabine

Trial Name	Phase	Population	Intervention	Control	Primary Outcome	Sample Size	Region
Neoadjuvant ch	nemother	apy alone					
Prep-02/ JASP05	/	BRPC	NAC (gemcitabine + S1) followed by surgery	Upfront surgery	Overall survival	360	South Korea, Japan
NUPAT-01	=	BRPC	NAC (FOLFIRINOX) followed by surgery	NAC (G/N) followed by surgery	R0 resection rate	51	Japan
ESPAC-5	≡	BRPC	NAC (FOLFIRINOX or gemcitabine + capecitabine or N-CRT) followed by surgery	Upfront surgery	Recruitment rate and resection rate	06	United Kingdom, Germany
NEOLAP-AIO- PAK-0113	=	LAPC	NAC (FOLFIRINOX)	NAC (G/N)	Surgical conversion rate	130	Germany
Neoadjuvant ra	diation a	lone or after neoa	djuvant chemotherapy				
A021501	=	BRPC	NAC + Radiation	NAC	Overall survival	126	USA
LAPC-1	=	LAPC	FOLFIRINOX + SBRT	FOLFIRINOX	Overall survival	50	Netherlands
SMART	=	LAPC	Ablative MRI guided radiation	N/A	Gastrointestinal toxicity (secondary endpoint of overall survival)	133	USA, Israel
Neoadjuvant ch	nemoradi	otherapy					
LAP07	≡	BRPC or LAPC	NAC (gemcitabine) + N-CRT (capecitabine)	NAC (gemcitabine)	Overall survival	449	France
NCT01458717 Trial	/	BRPC	N-CRT followed by surgery	Surgery alone	R0 resection rate	58	South Korea
JC0G1106	=	LAPC	NAC (S1) followed by N-CRT	NAC (gemcitabine) followed by N-CRT	Overall survival	100	Japan
JC0G1407	=	LAPC	NAC (FOLFIRINOX)	NAC (gemcitabine + Nab-paclitaxel)	Overall survival	126	Japan

Region	apan	ermany (letherlands	JSA	letherlands	JSA	aiwan	
Sample Size	50	180 0	246	48 (375 1	20	55	
Primary Outcome	R0 resection rate	Tumour resectability	Overall survival	R0 resection rate	Overall survival	Toxicity (secondary endpoint local failure and conversion to resectability)	Progression free survival	
Control	N/A	NAC	Surgery followed by adjuvant gemcitabine	N/A	NAC (FOLFIRINOX) followed by surgery	N-CRT (5-FU or gemcitabine)	NAC (FOLFIRINOX) + N-CRT (gemcitabine)	
Intervention	N-CRT (S1)	NAC (FOLFIRINOX) + N-CRT	N-CRT (gemcitabine) then surgery	NAC (FOLFIRINOX) + N-CRT (capecitabine)	N-CRT (gemcitabine) followed by surgery followed by adjuvant gemcitabine	N-CRT (nab-paclitaxel)	NAC (GOFL) + N-CRT (gemcitabine)	
Population	BRPC	BRPC or LAPC	Resectable pancreatic cancer or BRPC	BRPC	BRPC	BRPC	LAPC	
Phase	=	=	≡	=	≡	=	=	
Trial Name	JASPAC05	CONKO-007	PREOPANC-1	NCT01591733	PREOPANC-2	Ascott et al.	Т2212	

	ble 1. Summary of recent studies informing care of patients with borderline resectable pancreatic cancer/locally advanced pancreatic cancer;
	Table 1. S

Abbreviations: BRPC: Borderline resectable pancreatic cancer; LAPC: locally advanced pancreatic cancer; SOC: Standard of Care chemotherapy; USA: United States of America; NAC: Neoadjuvant chemotherapy; N-CRT: neoadjuvant chemoradiotherapy courtesy of Arman Zereshkian, MD and Erica S. Tsang, MD

for two cycles, neoadjuvant FOLFIRINOX for 4 cycles, or neoadjuvant chemoradiation (N-CRT) with capecitabine for 5 weeks. All patients who had surgery received adjuvant therapy at the discretion of the treating oncologist. The primary outcomes of the trial were patient recruitment and surgical resection. A 1-year disease-free survival of 33% was noted in the surgery alone arm compared to a 1-year disease-free survival of 59% with neoadjuvant therapies (compiled data). The trial reported that the 1-year OS rate was 39% for immediate surgery compared to 78% with gemcitabine/capecitabine, 84% for those who received FOLFIRINOX and 60% for those who underwent chemoradiation. These differences in 1-year OS were significant (p=0.0028). However, there were no significant differences in R0 resection rates between neoadjuvant chemotherapy and N-CRT. It should be noted that adjuvant gemcitabine was the standard of care regimen at the time of trial design, however, newer standard of care regimens became available near the end of the trial. The results of the ESPAC5 trial demonstrated that NAC or N-CRT resulted in a higher proportion of patients alive at 1 year compared to those who underwent upfront surgery and adjuvant treatment alone. This feasibility trial has demonstrated that neoadjuvant treatment is feasible and possibly effective in the treatment of patients with BRPC, however long-term outcomes have yet to be published.

The recently reported PREOPANC-2 trial was a large phase III trial that involved 375 patients with both BRPC and resectable PDAC that was conducted across 19 centres in the Netherlands.¹¹ Patients were randomized to 8 cycles of FOLFIRINOX followed by surgery without adjuvant therapy or neoadjuvant gemcitabine with hypofractionated radiotherapy (36 Gy in 15 fractions in cycle 2) followed by surgery then 4 cycles of adjuvant gemcitabine. The trial reported a median OS of 21.9 months in the neoadjuvant FOLFIRINOX arm compared to a median OS of 21.3 months in the chemoradiation arm (HR 0.87, p=0.28). Resection rates were also comparable, at 77% with FOLFIRINOX and 75% with chemoradiation. It is important to note that adjuvant single agent gemcitabine is typically not used unless patients are unfit for combination regimens, thus, the applicability of the chemoradiation arm remains unclear.

Smaller studies have been conducted to compare modern chemotherapy regimens in

BRPC. Yamaguchi and colleagues reported results from the phase II NUPAT-01 study that included 51 patients with BRPC. Patients received either FOLFIRINOX for 4 cycles or gemcitabine/nab-paclitaxel for 2 cycles, however, there was no surgery alone arm.¹² In this trial, 15.7% of patients did not undergo surgery. Intention-to-treat analysis demonstrated a 3-year OS of 54.7% and a 5-year OS of 36.6%. In addition, the FOLFIRINOX group demonstrated an improved invasive disease-free survival (iDFS), (p=0.044).. No significant OS difference was observed between the two groups.

Other agents have been used outside of North America for the treatment of pancreatic cancer, such as S-1, which has been used in Asian countries. The Japanese Prep-02/JSAP05 phase II/III trial examined the role of 2 cycles of preoperative gemcitabine combined with S-1 compared to upfront surgery in 364 patients with resectable pancreatic cancers and BRPC¹³. All patients received adjuvant S-1 for 6 months if they had curative resections. The interim results of this trial were presented at the American Society of Clinical Oncology (ASCO) 2019 meeting. The findings demonstrated a median OS of 36.7 months in those who received NAC compared to 26.6 months in those who underwent up-front surgery. The R0 resection rates were similar between the two groups.¹⁴ A recent phase II trial conducted in Japan by Kondo et al. assessed the use of 6 cycles of gemcitabine, nab-paclitaxel, and S-1 as NAC for BRPC. This single arm study of 47 patients demonstrated an impressive 86% R0 resection rate with a median OS of 41 months.¹⁵ A subsequent JASPAC05 single arm Japanese phase II trial was conducted in which 41 patients with BRPC received S-1 with concurrent radiotherapy (50.4 Gy in 28 fractions) and then surgery. The R0 resection rate was 63% with a 2-year median OS of 30.8 months.¹⁶

Can Radiation Augment Responses?

The role of adding radiation after initial induction chemotherapy for BRPC has been explored in a number of studies. Murphy and colleagues reported results from a phase II single centre study of 48 patients with BRPC who received an upfront induction of FOLFIRINOX for 8 cycles. If resolution of vascular involvement was observed, short course chemoradiation (5 Gy x 5 with protons) was administered. If vascular involvement remained, patients underwent long-course chemoradiation (50.4 Gy in 28 fractions with vascular margin given 58.8 Gy in 28 fractions) with 5-fluorouracil or capecitabine. Results from this small study appeared promising, with an R0 resection observed in 31 patients (65%) and a 2-year OS of 72%.¹⁷

In a phase II/III trial that was conducted at several Korean centres, Jang et al. assessed the role of N-CRT (54 Gy EBRT) with gemcitabine versus upfront surgery and subsequent chemoradiation in patients with BRPC.¹⁸ This study was terminated early owing to a statistically significant benefit of neoadjuvant treatment, at which time 50 patients were accrued out of a planned 110 patients. In the intention to treat (ITT) analysis, the 2-year OS was 41% in the neoadjuvant group compared to 26% in the upfront surgery group. The median OS was significantly longer in the N-CRT arm (21 months) vs. surgery and subsequent CRT (12 months).¹⁹ Of note, this was a small study with 50 enrolled patients, which had provided the impetus for further trials assessing the use of N-CRT as opposed to adjuvant CRT.

Stereotactic body radiation therapy (SBRT) has been touted as being able to deliver a higher biological effective dose (BED) in a shorter time frame. Early small studies of SBRT in BRPC have been reported to allow approximately 50% of patients to proceed to surgical resection.^{20,21} Given these results, SBRT was investigated in the larger Alliance A021501 phase II trial. In this trial, 126 patients with BRPC were randomized to 8 cycles of preoperative FOLFIRINOX or to 7 cycles of FOLFIRINOX followed by SBRT (33–40 Gy in 5 fractions) or to hypofractionated image-guided radiation (25 Gy in 5 fractions).¹⁹ If disease progression was not observed, patients underwent surgical resection. With a primary endpoint of 18-month OS, the trial was powered to compare the 18-month OS with a historical reference of 50% survival at 18 months, rather than comparing between the two arms. At the interim analysis, only 33% of patients had an R0 resection in arm 2 (combination arm), thus, this arm was closed early. Patient accrual continued for arm 1 (FOLFIRINOX alone). The findings indicated an 18-month OS of 66.7% in the chemotherapy alone arm compared to 47.3% in the radiation arm. It should be noted that the median carbohydrate antigen 19-9 level was higher in the radiation arm (a median of 260 in the radiation arm compared to a median of 167 in the chemotherapy arm). A lower percentage of patients in the radiation arm underwent surgical resection (35%) compared

to 49% after FOLFIRINOX alone, which may have impacted the primary endpoint. This is also thought to potentially reflect the heterogeneity of enrolling centres, which may not all have been high volume pancreatic cancer centres. Overall, this study solidified the role of FOLFIRINOX as a neoadjuvant treatment regimen in BRPC.

Locally Advanced Pancreatic Cancer

Table 1 provides a summary of recent studies on LAPC. FOLFIRINOX remains the most commonly used treatment regimen for patients with LAPC, despite the lack of randomized prospective phase III data. The JCOG1407 study compared FOLFIRINOX with gemcitabine/nab-paclitaxel in 126 patients with LAPC.²² This trial reported a higher efficacy compared to historical numbers with gemcitabine alone, with a 1-year OS of 77.4% and 82.5% in the FOLFIRINOX and gemcitabine/nab-paclitaxel arms, respectively. The median PFS was 11.2 months and 9.4 months in the FOLFIRINOX and gemcitabine/ nab-paclitaxel arms, respectively. In a patient-level meta-analysis, Suker and colleagues examined 13 studies which included a total of 355 patients with LAPC. The percentage of patients who also went on to receive radiotherapy ranged from 31% to 100%.²³ Overall, FOLFIRINOX appeared to have a longer median OS compared to gemcitabine.

Other gemcitabine-based regimens have been studied. Kunzmann and colleagues reported results from the NEOLAP-AIO-PAK-0113 phase II trial that included patients with LAPC, in which patients received 2 cycles of gemcitabine and nabpaclitaxel. If no evidence of disease progression was observed, patients would then be randomized to an additional 2 cycles of gemcitabine/nabpaclitaxel or to 4 cycles of FOLFIRINOX. No difference was observed in the primary endpoint of surgical conversion rate (complete macroscopic tumour resection), at 35.9% in the gemcitabine/ nab-paclitaxel group vs. 43.9% in the sequential FOLFIRINOX group (p=0.38). No significant differences in overall survival were noted between the two strategies (median OS of 18.5 months vs. 20.7 months respectively, p=0.53).²⁴ Gemcitabine alone is typically not used given the low conversion rates to resectability. It is reserved for patients who would not otherwise tolerate combination chemotherapy.

Additional combination chemotherapeutic regimens outside of FOLFIRINOX and gemcitabine have also been investigated. Arscott and colleagues recruited 50 patients with BRPC and LAPC. Of these, 28 patients received concurrent nab-paclitaxel with radiation (52.5 Gy total) and 22 patients received standard chemoradiation (54.5 Gy total).²⁵ Toxicity was a primary endpoint, with toxicities being similar between the two groups. A higher proportion of patients (9 of 28; 32%) went on to surgery in the nab-paclitaxel arm compared to the standard chemoradiation (3 of 22; 14%). The Taiwan Cooperative Oncology Group T2212 trial used gemcitabine, oxaliplatin, 5-FU/leucovorin (GOFL) or FOLFIRINOX as the induction regimen, then patients underwent 5-FU or gemcitabine-based chemoradiation (5040 cGy/28 fractions).²⁶ No differences in PFS or OS were observed between these two arms.

Role of Radiation in LAPC

Similar to BRPC, the addition of radiation to chemotherapy has also been studied. The goal of radiation therapy in these circumstances is to achieve local control. In a rapid autopsy series of patients with stage III and IV PDAC, 30% of them died from locally destructive disease, namely tumour infiltration to nearby structures.²⁷ Clinically, this manifests as epigastric and back pain, gastric outlet obstruction, bleeding, and obstructive jaundice. Local control through radiation therapy is meant to prevent these types of complications and to improve outcomes.

In the LAP-07 trial, patients with LAPC were initially randomized to either gemcitabine alone or gemcitabine with erlotinib for four cycles.²⁸ If no evidence of progression was observed after induction chemotherapy, patients were randomized to either chemoradiotherapy with capecitabine (54 Gy of EBRT with capecitabine at 1600 mg/m² per day) or an additional 2 months of gemcitabine alone. The primary endpoint was OS. The trial was stopped early (accrual reached 442 out of a planned 820 patients) owing to futility at the interim analysis in which no difference with chemoradiotherapy was found (or with erlotinib use). The ITT analysis demonstrated no difference in OS between induction chemotherapy regimens (median OS of 13.6 months with gemcitabine alone and 11.9 months with gemcitabine/erlotinib; HR 1.19). An ITT analysis of the second randomization comparing chemoradiation with chemotherapy also showed no difference in OS (15.2 months and 16.5 months respectively; HR 1.03). Some radiation deviations were noted (18% of patients experienced major deviations, 50% of patients

experienced minor deviations), although this did not appear to impact survival outcomes.

This concept of chemoradiation post induction chemotherapy was further studied in the CONKO-007 phase III trial in which patients with LAPC received 3 months of induction chemotherapy with either FOLFIRINOX or single agent gemcitabine. If no progression was observed, patients were then randomized to continue chemotherapy for an additional 3 months or to receive chemoradiation (50.4 Gv) with gemcitabine. The primary endpoint was OS, but was later changed to R0 resection rate due to slow patient accrual. Over the course of 8 years, 525 patients were enrolled, of which 335 were randomized. Among the 122 patients who underwent surgery, R0 resection rate was higher in the chemoradiation arm at 69% vs. 50% in the gemcitabine alone arm. However, no statistically significant difference was noted when comparing R0 resection rates among all randomized patients (25% in the chemoradiation arm vs. 18% in the gemcitabine alone arm, p=0.11). No differences in PFS or OS were observed.29

The JCOG1106 phase II trial published by loka et al. included patients with LAPC and assessed the role of upfront chemoradiation compared to induction chemotherapy followed by radiation. Patients in arm A received chemoradiotherapy with S-1, whereas patients in arm B received gemcitabine for 12 weeks followed by radiotherapy with S-1. The results of this trial were reported to favour chemoradiotherapy alone. The 2 year median OS was longer in arm A vs arm B (36.9% vs 18.9%, respectively),³⁰ although single agent gemcitabine is now rarely used in this setting.

Novel Radiation Techniques in LAPC

Newer technologies, such as SBRT, have facilitated the precise delivery of high dose radiation to treat LAPC. Early small studies have demonstrated high local control rates with SBRT ranging from 89%–100%.³¹⁻³³ Intensity modulated radiation therapy (IMRT) and image guided techniques have been explored to allow dose escalation in certain areas of the tumour to maximize the treatment effect and minimize toxicities. Rudra and colleagues employed adaptive magnetic resonance imaging-guided radiation therapy, including conventional fractionation, hypofractionation, and SBRT, to treat 44 patients with unresectable LAPC.³⁴ Patients who received high-dose radiation were found to have a longer 2-year OS compared to those who received standard doses (49% vs. 30%, respectively, p=0.03). In another study, Krishnan *et al.* reviewed the outcomes of 200 patients with LAPC who were treated with induction chemotherapy followed by chemoradiation in which 24% of them received dose-escalated IMRT.³⁵ Those who received a BED >70 Gy had a longer OS (median of 17.8 months vs. 15 months, p=0.03), with no significant differences in toxicity observed.

Crane and colleagues used high-dose hypofractionated radiation (98 Gy BED) to treat 119 patients with LAPC in a single centre cohort study after a median of 4 months of induction chemotherapy.³⁶ The 2-year OS, from the time of ablative radiation, was 38%, and the median OS from diagnosis was 26.8 months. Locoregional failure occurred in 32.8% of patients at the two-year mark. Given these promising results, further studies using ablative radiation therapy in patients with LAPC are warranted.

A number of novel radiation-based therapies are currently being employed in the treatment of BRPC/LAPC. These include electrochemotherapy, proton and carbon ion radiation, and electroporation. A few small phase I/II trials have assessed these novel treatments, and more trials are needed to clarify their role in patients with BRPC/LAPC.

Emerging Role of Cancer Vaccines

There is much excitement in the realm of cancer vaccines, with the promise of impacting the immunologically "cold" tumour microenvironment in PDAC. Early favourable results with a personalized neoantigen vaccine in the resectable PDAC setting with long-term survivors has now led to a prospective phase III trial, for which we eagerly await results.³⁷

The phase I/II LAPC-2 trial recruited 38 patients with LAPC who had received induction chemotherapy with FOLFIRINOX.³⁸ They were then treated with SBRT (40 Gy) and 6 biweekly vaccinations of heat-killed myobacterium (IMM 101). There were 13 grade 3 events and one grade 5 event, which were not related to the IMM-101 vaccination. The median OS was 19 months, and 21% of patients were able to undergo resection.

One of the largest trials to date in BRPC or LAPC was the HyperAcute-Pancreas-Immunotherapy (HAPa) phase III study.³⁹ This vaccine was made of allogeneic pancreatic cancer cells expressing the murine alpha(1,3) GT gene, with the goal of increasing immunogenicity. Patients with BRPC or LAPC received upfront FOLFIRINOX or gemcitabine/nab-paclitaxel followed by either HAPa immunotherapy or chemoradiation. There was no significant difference in the median OS (14.9 months vs 14.3 months, respectively), progression free survival, or grade 3 adverse events. There was also no difference in terms of conversion to resectability.

Conclusions and Future Directions

Treatment of patients with BRPC and LAPC continues to evolve owing to advancements in drug discovery, surgical procedures, and radiation techniques. A number of active clinical trials are currently underway to optimize systemic therapy regimens and to elucidate the role of radiation in this setting (**Table 2**). Novel radiation techniques, including proton radiotherapy, cyberknife, and ultrasound, are under investigation. The addition of immunotherapy in the neoadjuvant setting is also being explored. Taken together, these novel approaches and emerging techniques hold substantial promise to improve survival outcomes in patients with BRPC and LAPC.

Region	France	China	Belgium	USA	China	China	USA	NSA	USA	Multicentre (Multiple Countries)	France	NSA	South Korea
Expected sample size	130	62	256	75	150	830	168	328	60	556	171	528	92
Primary outcome	R0 resection rate	Overall response rate	Disease free survival and R0 resection rate	Safety	Overall survival	Progression free survival	R0 resection rate	Progression free survival	Overall survival	Overall survival	Progression free survival	Overall survival	Overall survival
Control	NAC (FOLFIRINOX)	N/A	NAC (FOLFIRINX) x 6 cycles followed by SBRT	NAC followed by surgery and observation	NAC alone	NAC (FOLFORINOX)	NAC + SBRT	SOC chemotherapy	N/A	SOC chemotherapy	Gemcitabine	FOLFIRINOX	NAC (FOLFIRINOX)
Intervention	NAC (FOLFIRINOX) + CRT	Gemcitabine + tislelizumab + nab paclitaxel + radiation	NAC (FOLFIRINOX) x 8 cycles	NAC followed by surgery gemcitabine + capecitabine	N-CRT	NAC (FOLFIRINOX) + PD-1 antibody	NAC + losartan + nivolumab + SBRT	SOC Chemotherapy + aldoxorubicin + PD-L1 therapy	N-CRT (proton radiotherapy)	N-CRT (Tumour treating fields + chemotherapy)	FOLFIRINOX	FOLFIRINOX + Irreversible electroporation (Nanoknife)	NAC (FOLFIRINOX) + SBRT
Population	BRPC	BRPC	BRPC	Resectable or LAPC or BRPC	BRPC	BRPC or LAPC	BRPC or LAPC	LAPC or metastatic pancreatic cancer	BRPC or LAPC	LAPC	LAPC	LAPC	LAPC
Phase	II RCT	II single arm open label	II RCT	II open label	=	≡	=	ll open label	=	≡	≡	≡	=
Registration ID	NCT02676349	NCT05634564	NCT05083247 (STEREOPAC)	NCT05415917	NCT03777462	NCT03983057	NCT03563248	NCT04390399	NCT02598349	NCT03377491	NCT02539537 (NEOPAN)	NCT03899636	NCT04986930 (SABER)

Region	Multicentre (Multiple Countries)	China	USA, Belgium	Belgium, Italy, Spain, United Kingdom	USA, Norway	USA, Canada, Israel	USA	France	USA	USA, Canada	
Expected sample size	284	300	320	80	120	107	60	103	64	126	
Primary outcome	Overall survival	Overall survival	Overall survival	Safety + Local disease control rate	Progression free survival	Optimal dose + response rate	Event free survival	Progression Free Survival	R0 resection rate	Overall survival	
Control	NAC	NAC (gemcitabine + Nab-paclitaxel)	NAC + radiation	FOLFIRINOX	SOC chemotherapy	Gemcitabine + cispatin	N/A	N/A	N/A	NAC	
Intervention	NAC + pamrevlumab	NAC (mFOLFIRINOX)	NAC + radiation followed by Intra-arterial gemcitabine	FOLFIRINOX+ Oncosil [™]	SOC chemotherapy + sonoporation	Gemcitabine + cispatin + veliparib	NALIRIFOX + ablative radiation therapy	NAC (G/N) followed by FOLFIRINOX followed by MRI guided radiotherapy	NAC	NAC + radiation	
Population	LAPC	BRPC	LAPC	LAPC	LAPC or metastatic pancreatic cancer	LAPC or metastatic pancreatic cancer	BRPC/LAPC	LAPC	BRPC/LAPC	BRPC	
Phase	≡	≡	≡	=	Ē	IV.	=	=	=	=	
Registration ID	NCT03941093 (LAPIS)	NCT04617821	NCT03257033	NCT05466799	NCT04821284	NCT01585805	NCT05851924	NCT04570943 (GABRINOX-ART)	NCT05825066	NCT02839343	

Abbreviations: BRPC: Borderline resectable pancreatic cancer, LAPC: locally advanced pancreatic cancer, SOC: Standard of Care chemotherapy, USA: United States of America, NAC: Neoadjuvant chemotherapy, N-CRT: neoadjuvant chemoradiotherapy

Table 2. Ongoing Phase II/III trials in patients with borderline resectable pancreatic cancer or locally advanced pancreatic cancer with

>60 patients; courtesy of Arman Zereshkian, MD and Erica S. Tsang, MD

Correspondence

Erica S. Tsang, MD Email: erica.tsang@uhn.ca

Financial Disclosures

A.Z.: None declared.

E.T: None declared.

References

- 1. Klein AP. Pancreatic cancer: a growing burden. Lancet Gastroenterol Hepatol. 2019;4(12):895-896. doi:10.1016/S2468-1253(19)30323-1
- Klein AP. Pancreatic cancer epidemiology: understanding the role of lifestyle and inherited risk factors. Nat Rev Gastroenterol Hepatol. 2021;18(7):493-502. doi:10.1038/s41575-021-00457-x
- Millikan K, Deziel D, Silverstein J, Kanjo TM, Christein JD, Doolas A, et al. Prognostic factors associated with resectable adenocarcinoma of the head of the pancreas. JAMA. 1999;65(7):623-624. http://dx.doi. org/10.1016/j.jaci.2012.05.050
- Loveday BPT, Zilbert N, Serrano PE, Tomiyama K, Tremblay A, Fox AM, et al. Neoadjuvant therapy and major arterial resection for potentially reconstructable arterial involvement by stage 3 adenocarcinoma of the pancreas. HPB (Oxford). 2019;21(6):643-652. doi:10.1016/j.hpb.2018.10.004
- Khachfe HH, Habib JR, Nassour I, Al Harthi S, Jamali FR. Borderline resectable and locally advanced pancreatic cancers: A review of definitions, diagnostics, strategies for treatment, and future directions. Pancreas. 2021;50(9):1243-1249. doi:10.1097/MPA.00000000001924
- Bratlie SO, Wennerblom J, Vilhav C, Persson J, Rangelova E. Resectable, borderline, and locally advanced pancreatic cancer—"the good, the bad, and the ugly" candidates for surgery? J Gastrointest Oncol. 2021;12(5):2450-2460. doi:10.21037/jgo-2020-slapc-04
- Mizrahi JD, Surana R, Valle JW, Shroff RT. Pancreatic cancer. Lancet. 2020;395(10242):2008-2020. doi:10.1016/S0140-6736(20)30974-0
- National Comprehensive Cancer Network. NCCN Clinical Practice Guidelines in Oncology (Pancreatic Adenocarcinoma). Pancreatic Cancer (Version 1.2024). Accessed February 25, 2024. https://www.nccn.org/ professionals/physician_gls/pdf/pancreatic.pdf

- Versteijne E, Van Dam JL, Suker M, Janssen QP, Groothuis K, Akkermans-Vogelaar JM, et al. Neoadjuvant chemoradiotherapy versus upfront surgery for resectable and borderline resectable pancreatic cancer: long-term results of the dutch randomized PREOPANC Trial. J Clin Oncol. 2022;40(11):1220-1230. doi:10.1200/JCO.21.02233
- Ghaneh P, Palmer D, Cicconi S, Jackson R, Halloran CM, Rawcliffe C, et al. Immediate surgery compared with short-course neoadjuvant gemcitabine plus capecitabine, FOLFIRINOX, or chemoradiotherapy in patients with borderline resectable pancreatic cancer (ESPAC5): a four-arm, multicentre, randomised, phase 2 trial. Lancet Gastroenterol Hepatol. 2023;8(2):157-168. doi:10.1016/S2468-1253(22)00348-X
- Koerkamp BG, Jannsen QP, van Dam JL, Bonsing BA, Bos H, Bosscha KP, et al. Neoadjuvant chemotherapy with FOLFIRINOX versus neoadjuvant gemcitabinebased chemoradiotherapy for borderline resectable and resectable pancreatic cancer (PREOPANC-2): a multicenter randomized controlled trial. Ann Oncol. 2023;34(Supplement 2):1281-1282.
- Yamaguchi J, Yokoyama Y, Fujii T, Suguru Y, Takami H, Kawashima H, et al. Results of a phase ii study on the use of neoadjuvant chemotherapy (FOLFIRINOX or GEM/nab-PTX) for borderline-resectable pancreatic cancer (NUPAT-01). Ann Surg. 2022;275(6):1043-1049. doi:10.1097/SLA.00000000005430
- Motoi F, Kosuge T, Ueno H, Yamaue H, Satoi S, Sho M, et al. Randomized phase II/III trial of neoadjuvant chemotherapy with gemcitabine and S-1 versus upfront surgery for resectable pancreatic cancer (Prep-02/JSAP05). Jpn J Clin Oncol. 2019;49(2):190-194. doi:10.1093/jjco/hyy190
- Unno M, Motoi F, Matsuyama Y, Satoi S, Matsumoto I, Aosasa S, et al. Randomized phase II/III trial of neoadjuvant chemotherapy with gemcitabine and S-1 versus upfront surgery for resectable pancreatic cancer (Prep-02/JSAP-15). Journal of Clinical Oncology. 2019;37, Number 4_suppl. doi: 10.1200/ JCO.2019.37.4_suppl.18
- 15. Kondo N, Uemura K, Sudo T, Hashhimoto Y, Sumiyoshi T, Okada K, et al. A phase II study of gemcitabine/ nab-paclitaxel/S-1 combination neoadjuvant chemotherapy for patients with borderline resectable pancreatic cancer with arterial contact. Eur J Cancer. 2021;159:215-223. doi:10.1016/j.ejca.2021.10.012
- Takahashi S, Ohno I, Ikeda M, Konishi M, Kobayashi T, Akimoto T, et al. Neoadjuvant S-1 with concurrent radiotherapy followed by surgery for borderline resectable pancreatic cancer: a phase II openlabel multicenter prospective trial (JASPAC05). Ann Surg. 2022;276(5):E510-E517. doi:10.1097/ SLA.00000000004535

- Murphy JE, Wo JY, Ryan DP, Jiang W, Yeap BY, Drapek L, et al. Total neoadjuvant therapy with FOLFIRINOX followed by individualized chemoradiotherapy for borderline resectable pancreatic adenocarcinoma: a phase 2 clinical trial. JAMA Oncol. 2018;4(7):963-969. doi:10.1001/jamaoncol.2018.0329
- Jang JY, Han Y, Lee H, Kim S-W, Kwon W, Lee K-H,et al. Oncological benefits of neoadjuvant chemoradiation with gemcitabine versus upfront surgery in patients with borderline resectable pancreatic cancer: a prospective, randomized, open-label, multicenter phase 2/3 trial. Ann Surg. 2018;268(2):215-222. doi:10.1097/ SLA.00000000002705
- Katz MHG, Shi Q, Meyers J, Herman JM, Chuong M, Wolpin BM, et al. Efficacy of preoperative mFOLFIRINOX vs mFOLFIRINOX Plus hypofractionated radiotherapy for borderline resectable adenocarcinoma of the pancreas: the A021501 phase 2 randomized clinical trial. JAMA Oncol. 2022;8(9):1263-1270. doi:10.1001/ jamaoncol.2022.2319
- Mellon EA, Hoffe SE, Springett GM, Frakes JM, Strom TJ, Hodul PJ, et al. Long-term outcomes of induction chemotherapy and neoadjuvant stereotactic body radiotherapy for borderline resectable and locally advanced pancreatic adenocarcinoma. Acta Oncol (Madr). 2015;54(7):979-985. doi:10.3109/028418 6X.2015.1004367
- Chuong MD, Springett GM, Freilich JM, Park CK, WEber JM, Mellon EA, et al. Stereotactic body radiation therapy for locally advanced and borderline resectable pancreatic cancer is effective and well tolerated. Int J Radiat Oncol Biol Phys. 2013;86(3):516-522. doi:10.1016/j.ijrobp.2013.02.022
- Ozaka M, Nakachi K, Kobayashi S, Ohba A, Imaoka H, Terashima T, et al. A randomised phase II study of modified FOLFIRINOX versus gemcitabine plus nab-paclitaxel for locally advanced pancreatic cancer (JCOG1407). Eur J Cancer. 2023;181:135-144. doi:10.1016/j.ejca.2022.12.014
- Suker M, Beumer BR, Sadot E, Marthey L, Faris JE, Mellon EA, et al. FOLFIRINOX for locally advanced pancreatic cancer: a systematic review and patientlevel meta-analysis. Lancet Oncol. 2016;17(6):801-810. doi:10.1016/S1470-2045(16)00172-8
- Kunzmann V, Siveke JT, Algül H, Goekkurt E, Siegler G, Martens U, et al. Nab-paclitaxel plus gemcitabine versus nab-paclitaxel plus gemcitabine followed by FOLFIRINOX induction chemotherapy in locally advanced pancreatic cancer (NEOLAP-AIO-PAK-0113): a multicentre, randomised, phase 2 trial.

Lancet Gastroenterol Hepatol. 2021;6(2):128-138.

- Arscott WT, Nead KT, Bear A, Venigalla S, Shabason J, Lukens JN, et al. Concurrent Nab-paclitaxel and radiotherapy: novel radiosensitization for borderline resectable or unresectable pancreatic cancer. Am J Clin Oncol. 2021;44(9):469-474. doi:10.1097/ COC.00000000000854
- Su YY, Chiu YF, Li CP, Yang SH, Lin J, Lin SJ, et al. A phase II randomised trial of induction chemotherapy followed by concurrent chemoradiotherapy in locally advanced pancreatic cancer: the Taiwan Cooperative Oncology Group T2212 study. Br J Cancer. 2022;126(7):1018-1026. doi:10.1038/s41416-021-01649-7
- 27. Lacobuzio-Donahue CA, Fu B, Yachida S, Luo M, Abe H, Henderson CM, et al. DPC4 gene status of the primary carcinoma correlates with patterns of failure in patients with pancreatic cancer. J Clin Oncol. 2009;27(11):1806-1813. doi:10.1200/JCO.2008.17.7188
- Hammel P, Huguet F, Van Laethem JL, Goldstein D, Glimelius B, Artu P, et al. Effect of chemoradiotherapy vs chemotherapy on survival in patients with locally advanced pancreatic cancer controlled after 4 months of gemcitabine with or without erlotinib the LAP07 randomized clinical trial. JAMA. 2016;315(17):1844-1853. doi:10.1001/jama.2016.4324
- Fietkau R, Grützmann R, Wittel UA, Croner RS, Jacobasch, L, Neumann UP, et al. R0 resection following chemo (radio)therapy improves survival of primary inoperable pancreatic cancer patients. Interim results of the German randomized CONKO-007± trial. Strahlentherapie Onkol. 2021;197(1):8-18. doi:10.1007/ s00066-020-01680-2
- loka T, Furuse J, Fukutomi A, Mizusawa J, Nakamura S, Hiroaka N, et al. Randomized phase II study of chemoradiotherapy with versus without induction chemotherapy for locally advanced pancreatic cancer: Japan Clinical Oncology Group trial, JCOG1106. Jpn J Clin Oncol. 2021;51(2):235-243. doi:10.1093/jjco/hyaa198
- Koong AC, Le QT, Ho A, Fong B, Fisher G, Cho C, et al. Phase I study of stereotactic radiosurgery in patients with locally advanced pancreatic cancer. Int J Radiat Oncol Biol Phys. 2004;58(4):1017-1021. doi:10.1016/j. ijrobp.2003.11.004
- 32. Koong AC, Christofferson E, Le QT, Goodman KA, Ho A, Kuo T, et al. Phase II study to assess the efficacy of conventionally fractionated radiotherapy followed by a stereotactic radiosurgery boost in patients with locally advanced pancreatic cancer. Int J Radiat Oncol Biol Phys. 2005;63(2):320-323. doi:10.1016/j. ijrobp.2005.07.002

- Schellenberg D, Goodman KA, Lee F, Chang S, Kuo T, Ford JM, et al. Gemcitabine chemotherapy and single-fraction stereotactic body radiotherapy for locally advanced pancreatic cancer. Int J Radiat Oncol Biol Phys. 2008;72(3):678-686. doi:10.1016/j. ijrobp.2008.01.051
- Rudra S, Jiang N, Rosenberg SA, Olson JR, Roach MC, Wan L, et al. Using adaptive magnetic resonance image-guided radiation therapy for treatment of inoperable pancreatic cancer. Cancer Med. 2019;8(5):2123-2132. doi:10.1002/cam4.2100
- 35. Krishnan S, Chadha AS, Suh Y, Chen HC, Rao A, Das, P, et al. Focal radiation therapy dose escalation improves overall survival in locally advanced pancreatic cancer patients receiving induction chemotherapy and consolidative chemoradiation. Int J Radiat Oncol Biol Phys. 2016;94(4):755-765. doi:10.1016/j.ijrobp.2015.12.003
- Reyngold M, O'Reilly EM, Varghese AM, Fiasconaro M, Zinovoy M, Romesser RB, et al. Association of ablative radiation therapy with survival among patients with inoperable pancreatic cancer. JAMA Oncol. 2021;7(5):735-738. doi:10.1001/jamaoncol.2021.0057
- Rojas LA, Sethna Z, Soares KC, Olcese C, Pang, N, Patterson E, et al. Personalized RNA neoantigen vaccines stimulate T cells in pancreatic cancer. Nature. 2023;618(7963):144-150. doi:10.1038/ s41586-023-06063-y
- 38. van 't Land FR, Latifi D, Moskie M, Homs MYV, Bosscha K, Bonsing BA, et al. Feasibility, safety, and efficacy of stereotactic body radiotherapy combined with intradermal heat-killed mycobacterium obuense (IMM-101) vaccination for non-progressive locally advanced pancreatic cancer, after induction chemotherapy with (modified)FOLFI. Radiother Oncol. 2023;183:109541. doi:10.1016/j.radonc.2023.109541
- 39. Hewitt DB, Nissen N, Hatoum H, et al. A phase 3 randomized clinical trial of chemotherapy with or without algenpantucel-I (HyperAcute-Pancreas) immunotherapy in subjects with borderline resectable or locally advanced unresectable pancreatic cancer. Ann Surg. 2022;275(1):45-53. doi:10.1097/ SLA.00000000004669

An Evolving Paradigm in Borderline Resectable and Locally Advanced Pancreatic Cancer



canadianoncologytoday.com

Canadian Oncology Today is published three times per year in English and in French (ISSN 2818-1131) under the terms of the Creative Commons Attribution-NonCommercial-NoDerivatives 4.0 International (CC BY-NC-ND 4.0) license by Catalytic Health in Toronto, Ontario, Canada.

© 2024 Canadian Oncology Today.

Register for future digital and print issues by visiting us at <u>catalytichealth.com/cot</u>

Looking for more? All back issues are available online at canadianoncologytoday.com



© 2024 Canadian Oncology Today